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Pos nr/

Ref No Egrtﬂlj c:"/ Bendmning Description
12600 KRAFTOVERFORING P.T.O DRIVE
1 4165 23556 00| Kraftoverféringsaxel, inre Internediate PTO shaft
2 4165 33748 00| Kraftdverféringsaxel 1 3/8"-6, yttre PTO drive shaft 1 3/8"-6, outer
3 4165 33831 00| Kraftoverféringsaxel 1.3/8"-21, yttre PTO drive shaft 1 3/8"-21, outer
4 4165 33830 00| Kraftoverféringsaxel 1 .3/4"-20, yttre PTO drive shaft 1 3/4"-20, outer
5 416523826 00| Skyddsk&pa PTO drive shaft guard
6 416598343 00| Y-lagerenhet, @40 Y-bearing unit, @40
7 473411 78 07 | Bricka BRB 13x 24 FZV Washer ISO 7089 - 12
8 472525 34 57 | Skruv MéS 12x 25- 8.8 FZV Bolt ISO 4014 - M12 x 25
9 4734 11 64 49 | Bricka DIN 9021 8,4x24 A2 Washer DIN 9021 - 8.4
10 472524 47 40 | Skruv MéS 8x 12 A2-80 Bolt ISO 4014 - M8 x 12
11 4165 99388 00| Skyddsplugg, GL 34x3.5-4 Protective cap, GL 34x3,5-4
12 W384517 | Vidvinkel Double yoke
13 W116550 | Knutkors, kompl Cross, cpl
14 WO041357 | Kopplingsgaffel, 1 3/8-6 Yoke, 1 3/8-6
15 WO020467 | Skruv Bolf
16 W010490 | Lasmutter Locking nut
17 W041318 | Gaffel Inboard yoke
18 W121143 | Knutkors, kompl Cross and bearing, cpl
19 W135936 | Profilrdr Profile tube
20 W136155 | Profilrér Profile tube
21 WO020614 | ROrstift Spring pin
22 W365717 | Plastring Plastic ring
23 WO087279 | Lagerring Bearing ring
24 W134400 | Skyddstratt Cover
25 W365305 | Skruv Screw
26 W365346 | Axelskydd bakre, kompl Rear shaft cover, cpl
27 W359471 | Skyddsring Guard ring
28 W382078 | Kedja Chain
29 W044321 | Kedja Chain
30 W134845 | Skyddstratt Guard cone
31 W366860 | Inre gaffel Inner yoke
32 W366750 | Frihjulskoppling Free wheel clutch
33 W046660 | Profilror Profile tube
34 W127066 | Mellanaxel halva Intermediate shaft half
35 W365757 | Skyddstratt, kompl Guard cone, cpl
36 4165 24545 00| Kopplingsgaffel for vidvinkel, 1 3/8"-6 Wide angle yoke, 1 3/8"-6
37 4165 24546 00| Kopplingsgaffel for vidvinkel, 1 3/8"-21 Wide angle yoke, 1 3/8"-21
38 416524547 00| Kopplingsgaffel for vidvinkel, 1 3/4"-20 Wide angle yoke, 1 3/4"-20
39 W116536 | Yttre skyddshalva Outer guard half
40 W368681 | Inre skyddshalva Inner guard half
41 W116472 | Yttre skyddshalva Outer guard half
42 W368634 | Inre skyddshalva Inner guard half
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Pos nr/

Ref No Egrtﬂlj c',"/ Bendmning Description
1196 6 29473| FLAKT MED DRIVNING BLOWER WITH DRIVE
1 4725 24 49 57 | Skruv Mé6S 8x 16- 8.8 FZV Bolt ISO 4014 - M8 x 16-8.8
2 473411 6407 | Bricka BRB 8,4x 16 FZV Washer ISO 7089 - 8
3 472523 66 40 | Skruv MéS 6x 12 A2-80 Bolt ISO 4014 - M6 x 12 A2-80
4 4734 11 53 09 | Bricka BRB 6,4x 12 A2 Washer ISO 7089 - 6
5 472525 40 57 | Skruv MéS 12x 40- 8.8 FZV Bolt ISO 4014 - M12 x 40-8.8 FZV
6 47341178 07 | Bricka BRB 13x 24 FZV Washer ISO 7089 - 12
7 472524 51 57 | Skruv Mé6S 8x 20- 8.8 FZV Bolt ISO 4014 - M8 x 20
8 47322118 90 | Mutter M6M 8 NF A2-80 Nut DIN 985 - M8 A2
9 416599796 00| Sp&nnring OK200, kompl Tube clamp OK200, cpl.
10 41651933400 | Spdnnring, kompl Tube clamp compl.
11 416516664 00 | Hylsa, @30,2/35x62,6 Sleeve, @30,2/35x62,6
12 41651651000 | Hylsa, @30,2/35x19,5 Sleeve, @30,2/35x19,5
13 416599872 00| Drivaxel Drive shaft
14 416513416 00 | Drivaxel Drive shaft
15 4735930500 | Plattkil 8x 7- 50 Flat key, 8x 7- 50
16 4732212290 | Mutter M6M 12 NF A2-80 Nut DIN 985 - M12
17 4735930400 | Plattkil 8x 7- 45 Flat key, 8x 7- 45
18 472278 67 02 | Blindnit, TAP/D 66BS Blind rivet, TAP/D 66BS
19 416519070 54 | Ldsbricka, dubbel Locking washer
20 416511154 48 | Underléggsbricka med 2 hdl Washer with 2 holes
21 41651411400 | Flaktaxel Blower shaft
22 4735313001 | Spdrring SgA 30 FZB Circlip DIN 471 -30x 1.5
23 4738 22 06 21 | Kullager 6206-2RS1T WT Ballbearing 6206-2RS1 WT
24 47252536 57 | Skruv MéS 12x 30- 8.8 FZV Bolt ISO 4014 - M12 x 30-8.8
25 416580735 00| Bricka, @13/30x4 Washer, @13/30x4
26 4165 99794 40| Insugningsskydd, TRL200 Intake guard, TRL200
27 416514119 00 | Spdnnrulle, 3-remmar Tightening pulley, 3-belts
28 416520626 00| Justerskruv, M12 Adjustment bolf, M12
29 416514130 50 | Skerhetsbricka (flékt) Safety washer (blower)
30 416519307 00 | Bricka, SS 30/42x2,5 Washer DIN 988-S30x42
31 416519371 00 | Bricka PS 30x42x0,3 Washer DIN 988-30x42x0.3
32 41651937000 | Bricka PS 30x42x0,2 DIN 988 Washer DIN 988-30x42x0.2
33 47252538 57 | Skruv MéS 12x 35- 8.8 FZV Bolt ISO 4014 - M12 x 35-8.8
34 4165 32331 40| Flaktkonsol Fan bracket
35 4738 23 06 45 | Kullager 6306-2RS1/C3WT Ballbearing 6306-2RS1/C3WT
36 416514129 80 | Mellanlagg for flakt, t=3 Spacer, =3
37 416514129 70 | Mellanlagg for flakt, t=2 Spacer, 1=2
38 4165 23395 40| Spdnnarm Tension arm
39 416599833 00| Spdnnrulle, 5-remmar Tightening pulley
40 41659921501| Skydd, kompl Belt cover, cpl
41 4165 22076 40| Framre skyddspldt, S Front guard plate, S
42 41651933300 | Rorbdj 90°, OK 160 Tube-elbow 90°, OK 160
43 416527141 40| Bakre skyddspldat, S Rear guard plate, S
44 4165 22487 40| Frontfaste, flakt Front bracket, fan
45 416524535 40| Rér OK160, L=63 Tube OK160, L=63
46 416599795 40| Flakt + flakthjul, TRL 200 Blower + fanwheel, TRL 200
Eg? RL/ Egr'ﬂ'j c',"/ Bendmning Description
1197 33376 | SLANGHALLARE HOSE BRACKET
1 41651731200 | Plastslang, @10/16 L=165 Plastic hose, @10/16 L=165
2 4165 96964 00| Skyddsplugg, KR 30x30x3 Protective cap, KR 30x30x3
3 472524 57 57 | Skruv Mé6S 8x 35- 8.8 FZV Bolt ISO 4014 - M8 x 35-8.8
4 4734 11 64 07 | Bricka BRB 8,4x 16 FZV Washer ISO 7089 - 8
5 47322118 90 | Mutter M6M 8 NF A2-80 Nut DIN 985 - M8 A2
6 416533482 40| Oglehdllare, kompl Eye bracket, cpl
7 4165 33457 00| Dummie hondel, 3/4 Dummie coupling M, 3/4
8 416526977 00| Slanghdllare, 6x1/2" Hose bracket, 6x1/2"
9 4734 11 46 09 | Bricka BRB 5,3x 10 A2 Washer ISO 7089 - 5
10 473221 1490 | Mutter M6M 5 NF A2-80 Nut DIN 985-M5 NF
11 4165 33461 00| Kabelhdllare Cable bracket
12 4165 33462 40| Fastplat Bracket plate
13 4725 63 33 40 | Skruv MF6S 5x 25 A2-70 Bolt ISO 10642-M5x25 A2-70
14 473411 64 09 | Bricka BRB 8,4x 16 A2 Washer ISO 7089- 8 A2
15 472524 63 40 | Skruv MéS 8x 60 A2-80 Bolt ISO 4014 - M8 x 60 A2-80
16 416598676 00| Bricka, @8,4/16x5 Washer, @8,4/16x5
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;‘e’f ﬁ[_)/ Eg:ﬂ'j c',"/ Bendmning Description
1186A 416520686 00 | KILREMSKIVESATS 3 REMMAR 540 RPM, $4812 V-BELT PULLEY SET 3 BELTS 540 RPM, $4812
1 416599636 00| Kiremskiva SPZ-3, Dd=630 V-belt pulley SPZ-3, Dd=630
2 416599634 00| Kiremskiva SPZ-3, Dd=83 V-belt pulley SPZ-3, Dd=83
3 416599944 00| Kilremsats, 3st SPZ 2800 V-belt set, 3pcs SPZ 2800
4 41651712000 | Dekal: 540 rom Decal: 540 rom
Eg? “:)/ ngr'qu ‘;"/ Benamning Description
1186B 416522040 00 | KILREMSKIVESATS 4 REMMAR 540 RPM, $4818-4824 V-BELT PULLEY SET 4 BELTS 540 RPM, $4818-4824
1 416522079 00| Kilremskiva SPZ-4, Dd=76 V-belt pulley SPZ-4, Dd=76
2 416599905 00| Bricka, @30/50x10 Washer, @30/50x10
3 41651712000 | Dekal: 540 rom Decal: 540 rpom
4 416599904 00| Kilremsats, 4st SPZ 2800 V-belt set, 4pcs SPZ 2800
5 416529156 00 | Bricka PS 30x42x2 DIN 988 Washer DIN 988-30x42x2.0
6 416528662 00| Kilremskiva SPZ-4, Dd=630 V-belt pulley SPZ-4, Dd=630
7 4165 28666 00| Kldmbussning, @30 Taper Bushing, @30
;‘e’f ﬁg Eg:ﬂ'j c:"/ Bendmning Description
1186C 4165 99641 00 | KILREMSKIVESATS 3 REMMAR 700 RPM, $4812 V-BELT PULLEY SET 3 BELTS 700 RPM, $4812
1 416599636 00| Kiremskiva SPZ-3, Dd=630 V-belt pulley SPZ-3, Dd=630
2 416599906 00| Bricka, @30/50x15 Washer, @30/50x15
3 416599901 00| Kl@mbussning, @30 Taper bushing, @30
4 416599635 00| Kilremskiva SPZ-3, Dd=106 V-belt pulley SPZ-3, Dd=106
5 416599905 00| Bricka, @30/50x10 Washer, @30/50x10
6 416599944 00| Kilremsats, 3st SPZ 2800 V-belt set, 3pcs SPZ 2800
7 4165 99988 00| Dekal: 700 rom Decal: 700 rom
ggf lr\]::{ Egrtﬂlj ;"/ Bendmning Description
1186D 4165 99900 00 | KILREMSKIVESATS 4 REMMAR 700 RPM, $4818-4824 V-BELT PULLEY SET 4 BELTS 700 RPM, S4818-4824
1 416599906 00| Bricka, @30/50x15 Washer, @30/50x15
2 416529156 00 | Bricka PS 30x42x2 DIN 988 Washer DIN 988-30x42x2.0
3 416599901 00| Kladmbussning, @30 Taper bushing, @30
4 4165 99902 00| Kilremskiva SPZ-4, Dd=100 V-belt pulley SPZ, Dd=100
5 416599905 00| Bricka, @30/50x10 Washer, @30/50x10
6 4165 99904 00| Kilremsats, 4st SPZ 2800 V-belt set, 4pcs SPZ 2800
7 4165 99988 00| Dekal: 700 rpm Decal: 700 rpm
8 416528662 00| Kilremskiva SPZ-4, Dd=630 V-belt pulley SPZ-4, DA=630
9 4165 28666 00| Kl&dmbussning, @30 Taper Bushing, @30
Eg? l(l"o/ [P)c?riiarlj :r/ Bendmning Description
1186E 416529318 00 | KILREMSKIVESATS 5 REMMAR 825 RPM, $4812 V-BELT PULLEY SET 5 BELTS 825 RPM, $4818-4824
1 416529317 00| Kilremskiva SPZ-5, Dd=400 V-belt pulley SPZ-5, Dd=400
2 416599776 00| Kilremskiva SPZ-5, Dd=79 V-belt pulley SPZ-5, Dd=79
3 4165 29320 00| Kilremsats, 5st SPZ 2287 V-belt set, 5pcs SPZ 2287
4 416520649 00| Dekal: 825 rpm Decal: 825 rpm
5 416528666 00| Kladmbussning, @30 Taper Bushing, @30
6 416599872 00| Drivaxel Drive shaft
7 416599921 00| Bricka, @30/50x8 (Distansring) Washer, @30/50x8 (Spacer)
8 416529156 00 | Bricka PS 30x42x2 DIN 988 Washer DIN 988-30x42x2.0
9 416599833 00| Spd&nnrulle, 5-remmar Tightening pulley
10 4738 22 06 21 | Kullager 6206-2RST WT Ballbearing 6206-2RS1 WT
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;‘e’f ﬁ[_)/ Eg:ﬂ'j c',"/ Bendmning Description
1186F 416520650 00 | KILREMSKIVESATS 4 REMMAR 825 RPM, $4818-4824 V-BELT PULLEY SET 4 BELTS 825 RPM, $4818-4824
1 416520646 00| Bricka, @30/50x11 Washer, @30/50x11
2 4165 20648 00| Kl&dmbussning, @30 Taper Bushing, @30
3 416520647 00| Kiremskiva SPZ-4, Dd=118 V-belt pulley SPZ-4, Dd=118
4 416599905 00| Bricka, @30/50x10 Washer, @30/50x10
5 4165 99904 00| Kilremsats, 4st SPZ 2800 V-belt set, 4pcs SPZ 2800
6 416520649 00| Dekal: 825 rom Decal: 825 rpm
7 416529156 00 | Bricka PS 30x42x2 DIN 988 Washer DIN 988-30x42x2.0
8 4165 28662 00| Kiremskiva SPZ-4, Dd=630 V-belt pulley SPZ-4, Dd=630
9 4165 28666 00| Kl&dmbussning, @30 Taper Bushing, @30
Eg? “'Z PD;';JH ‘;"/ Benamning Description
1186G 4165 99642 00 | KILREMSKIVESATS 3 REMMAR 1000 RPM, $4812 V-BELT PULLEY SET 3 BELTS 1000 RPM, $4812
1 416599919 00| Kilremskiva SPZ-3, Dd=315 V-belt pulley SPZ-3, Dd=315
2 4165 99920 00| Bricka, @30/50x7 (Distansring) Washer, @30/50x7 (Spacer)
3 416599921 00| Bricka, @30/50x8 (Distansring) Washer, @30/50x8 (Spacer)
4 416599914 00| Kldmbussning, @30 Taper Bushing, @30
5 41651411500 | Kiremskiva SPZ-3, Dd=79 V-belt pulley SPZ-3, Dd=79
6 416599640 00| Kilremsats, 3st SPZ 2160 V-belt set, 3pcs SPZ 2160
7 41651712400 | Dekal: 1000 rpom Decal: 1000 rom
E(e)? “Z Eg:ﬂli gr/ Benamning Description
1186H 416521491 00 | KILREMSKIVESATS 5 REMMAR 1000 RPM, $S4818-4824 V-BELT PULLEY SET 5 BELTS 1000 RPM, $4818-4824
1 416599777 00| Kiremskiva SPZ-5, Dd=355 V-belt pulley SPZ-5, Dd=355
2 416599776 00| Kilremskiva SPZ-5, Dd=79 V-belf pulley SPZ-5, Dd=79
3 416599828 00| Kilremsats, 5st SPZ 2240 V-belt set, 5pcs SPZ 2240
4 41651712400 | Dekal: 1000 rom Decal: 1000 rom
5 416599871 00| Bricka, @30/50x19,5 Washer, @30/50x19,5
6 416599914 00| Kladmbussning, @30 Taper Bushing, @30
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Pos nr/

Detalj nr/

Ref No Part No Bendmning Description

1253 0 33656 DRAG, STANDARD DRAWBAR, STANDARD CHASSI
1 473411 86 01 | Bricka BRB 17x30 FZB Washer ISO 7089 - 16
2 4732 21 26 90 | Mutter M6M 20 NF A2-80 Nut DIN 985 - M20 A2
3 473411 9207 | Bricka BRB 21x 37 FZV Washer ISO 7089 - 20 FZV
4 472526 7557 | Skruv MéS 20x 55- 8.8 FZV Bolt ISO 4014 - M20 x 55
5 416523554 00| Lankskruv, M10x110 Eye bolf, M10x110
6 473411 7307 | Bricka BRB 10,5x 20 FZV Washer ISO 7089 - 10
7 473221 20 51 | Mutter M6M 10- 8 NF FZB Nut ISO 7040-M10-8-NF FZB
8 47252513 57 | Skruv MéS 10x110- 8.8 FZV Bolt ISO 4014 - M10x 110
9 4165 24379 00| Stodben, Tyskland Support leg, Germany
10 416585459 00| Ldspinne @16x151, komplett Locking pin @16x151, cpl
11 472526 32 81 | Skruv MéS 16x 60-10.9 MW Bolt ISO 4014 M16x60-10.9 MW
12 4165 33562 40| Stédbensfaste, standard Support leg bracket, standard
13 4165 34423 00| Stdllbar I&sspak, M12x25 Adjustable locking lever, M12x25
14 4165 34459 40| PTO-stéd PTO-support
15 4721 43 16 40 | Fjaddrande rérpinne FRP 5x 40 RFS Spring Pin ISO 8752 - 5 x 40 - St
16 4165 33549 40| Drag, standard Draw bar, standard
17 41651731200 | Plostslang, @10/16 L=165 Plastic hose, @10/16 L=165
18 4165 34568 40| Slanghdllare Hose bracket
19 472524 62 40 | Skruv MéS 8x 55 A2-80 Bolt ISO 4014 - M8 x 55 A2-80
20 473411 6409 | Bricka BRB 8,4x 16 A2 Washer ISO 7089- 8 A2
21 4732211890 | Mutter M6M 8 NF A2-80 Nut DIN 985 - M8 A2

Kg? n:)/ E::‘GH (';"/ Bendmning Description

1254 6 33656| DRAG, HOGT CHASSI DRAWBAR, HIGH CHASSI
1 473411 86 01 | Bricka BRB 17x30 FZB Washer ISO 7089 - 16
2 4732 21 26 90 | Mutter M6M 20 NF A2-80 Nut DIN 985 - M20 A2
3 473411 9207 | Bricka BRB 21x 37 FZV Washer ISO 7089 - 20 FZV
4 47252675 57 | Skruv MéS 20x 55- 8.8 FZV Bolf ISO 4014 - M20 x 55
5 416523554 00| L&nkskruv, M10x110 Eye bolt, M10x110
6 473411 7307 | Bricka BRB 10,5x 20 FZV Washer ISO 7089 - 10
7 47322120 51 | Mutter M6M 10- 8 NF FZB Nut ISO 7040-M10-8-NF FZB
8 47252513 57 | Skruv MéS 10x110- 8.8 FZV Bolt ISO 4014 - M10x 110
9 416524379 00| Stoédben, Tyskland Support leg, Germany
10 416585459 00| Ldspinne @16x151, komplett Locking pin @16x151, cpl
11 4165 33554 40| Drag, hégt chassi Draw bar, high chassi
12 472526 32 81 | Skruv MéS 16x 60-10.9 MW Bolt ISO 4014 M16x60-10.9 MW
13 4165 33562 40| Stodbensfdste, standard Support leg bracket, standard
14 4165 34423 00| Stdllbar lasspak, M12x25 Adjustable locking lever, M12x25
15 4165 34459 40| PTO-stéd PTO-support
16 4721 43 16 40 | Fjaddrande rérpinne FRP 5x 40 RFS Spring Pin ISO 8752 - 5 x 40 - St
17 41651731200 | Plostslang, @10/16 L=165 Plastic hose, @10/16 L=165
18 4165 34568 40| Slanghdllare Hose bracket
19 472524 62 40 | Skruv MéS 8x 55 A2-80 Bolt ISO 4014 - M8 x 55 A2-80
20 473411 6409 | Bricka BRB 8,4x 16 A2 Washer ISO 7089- 8 A2
21 4732211890 | Mutter M6M 8 NF A2-80 Nut DIN 985 - M8 A2
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Pos nr/

Detalj nr/

Ref No Part No Bendmning Description

11926 33396 | DRAG TYSKLAND DRAWBAR GERMANY
1 416524150 40| Drag fér Tyskland Drawbar for Germany
2 4165 24478 00| Stodbensfdaste, runt Parking jack bracket
3 416523554 00| Lankskruv, M10x110 Eye bolf, M10x110
4 473411 73 07 | Bricka BRB 10,5x 20 FZV Washer ISO 7089 - 10
5 47322120 51 | Mutter M6M 10- 8 NF FZB Nut ISO 7040-M10-8-NF FZB
6 47252513 57 | Skruv MéS 10x110- 8.8 FZV Bolt ISO 4014 - M10x 110
7 4165 85459 00| Ldspinne @16x151, komplett Locking pin @16x151, cpl
8 4721 43 89 40 | Fjddrande rérpinne FRP 8x 70 RFS Spring pin ISO 8752 8x 70 RFS
9 416524379 00| Stédben, Tyskland Support leg, Germany
10 473411 86 01 | Bricka BRB 17x30 FZB Washer ISO 7089 - 16
11 472526 30 81 | Skruv MéS 16x 50-10.9 MW Bolt ISO 4014 - M16 x 50-10.9 MW
12 47252675 57 | Skruv MéS 20x 55- 8.8 FZV Bolf ISO 4014 - M20 x 55
13 473411 9207 | Bricka BRB 21x 37 FZV Washer ISO 7089 - 20 FZV
14 4732 21 26 90 | Mutter M6M 20 NF A2-80 Nut DIN 985 - M20 A2
15 416511183 39 | Stegstropp Rubber strap

ReiNo  |pariNo Benéimning Descripion

12550 DRAGOGLA TOWING EYE
1 416522978 00| Dragdgla @40, bultad Towing eye @40, bolted
2 300007625 | Dragdgla @50, bultad Towing eye @50, bolted
3 372006208 | Kulkoppling K80, bultad Towing eye K80, bolted
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Pos nr/

Ref No Egrtﬂlj c',"/ Bendmning Description
11930 33389 | BARVAGNSRAM SUPPORTING FRAME
1 416598010 40| Rambalk vénster, kompl Frame left, cpl
2 416598011 40| Rambalk héger, kompl Frame right, cpl
3 4165 22435 00| Styrlist Guide strip
4 416522301 00| Skena Straight track
5 416523008 00| Karbinhake Snap link
6 416531532 00| Slangstyrning, kompl Hose guide, cpl
7 416522297 00| Témningstrdg komplett Emptying trough
8 4734 11 64 09 | Bricka BRB 8,4x 16 A2 Washer ISO 7089- 8 A2
9 473123 18 40 | Mutter M6M 8 A2-80 Nut ISO - 4032 - M8 A2-80
10 472524 51 40 | Skruv Mé6S 8x 20 A2-80 Bolt ISO 4014 - M8 x 20 A2-80
11 416514123 70 | Hjulaxel, kompl Wheel axle, cpl
12 47252677 57 | Skruv MéS 20x 65- 8.8 FZV Bolf ISO 4014 - M20 x 65
13 473411 9207 | Bricka BRB 21x 37 FZV Washer ISO 7089 - 20 FZV
14 472526 7557 | Skruv MéS 20x 55- 8.8 FZV Bolt ISO 4014 - M20 x 55
15 4732 21 26 51 | Mutter M6M 20- 8 NF FZB Nut ISO 7040-M20-8-NF FZB
16 4734 11 64 49 | Bricka DIN 9021 8,4x24 A2 Washer DIN 9021 - 8.4
17 4725 24 49 40 | Skruv M6S 8x 16 A2-80 Bolt ISO 4014 - M8 x 16 A2
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Pos nr/

Detalj nr/

Ref No Part No Bendmning Description
102106 21863| YTTERAXEL H&V, OBROMSAD OUTER AXLE RH&LH, WITHOUT WHEEL BREAK

1 416521863 00| Ytteraxel hv, komplett Outer axle
2 416522144 00| Navkapsel, @100,5 Hub cap, @100,5
3 4721 623501 | Saxpinne SP 6,3x 63 FZB Split pin ISO 1234-6.3x63 FIB
4 41652191500 Kronmutter, M45x2 Castel nut, M45x2
5 4738 42 11 20 | Koniskt rullager, 32211 Taper roller bearing, 32211
6 416519317 70 | Navmutter, M20x1,5 Hub nut, M20x1,5
7 416521916 00| Navbricka, @34/20,5x8 Hub washer, @34/20,5x8
8 416598807 00| Navskruv, M20x1,5x60-10.9 Hub screw, M20x1,5x60-10.9
9 4738 42 1520 | Koniskt rullager, 32215 Taper roller bearing, 32215
10 416521913 00| Tatningsbricka, @75/130 Sealing washer, @75/130
11 416524995 50| Ytteraxel, HV Outer axle, LH & RH
12 416521861 50| Hjulnav komplett, 8-bult Wheel hub cpl, 8-bolts

Eg: n:)/ Eg:ﬂ'j :r/ Bendmning Description

10226 21974| YTTERAXEL H&V, BROMSAD AXLE RH&LH WITH WHEEL BREAK

1 416521974 50| Ytteraxel bromsad Axle with wheel brake
2 416522144 00| Navkapsel, @100,5 Hub cap, @100,5
3 4721 623501 | Saxpinne SP 6,3x 63 FZB Split pin ISO 1234-6.3x63 FZB
4 4165 2191500| Kronmutter, M45x2 Castel nut, M45x2
5 416519317 70 | Navmutter, M20x1,5 Hub nut, M20x1,5
6 4738 42 11 20 | Koniskt rullager, 32211 Taper roller bearing, 32211
7 416521916 00| Navbricka, @34/20,5x8 Hub washer, @34/20,5x8
8 4165 25384 00| Navskruv, M20x1,5x71 Hub bolt, M20x1,5x71
9 4738 42 1520 | Koniskt rullager, 32215 Taper roller bearing, 32215
10 416521913 00| Tatningsbricka, @75/130 Sealing washer, @75/130
11 41652391500 Bromsbackar, reservdel Brake shoe, sparepart
12 416523916 00| Bromsaxel, reservdel Brake axle, sparepart
13 416523361 50| Bromsarm, bearbetad Brake lever arm
14 416523914 00| Nav med lager och skruv Hub with bearings and bolts
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Pos nr/

Detalj nr/

Ref No Part No Bendmning Description
11870 25490| YTTERAXEL H&V, BROMSAD OUTER AXLE RH&LH, WHITH WHEEL BREAK
1 4165 25490 50| Bromsad hjulaxel, kpl Axle with wheel brakes
2 4165 24437 00| Bromstrumma kpl m lager o skruv Break drum cpl w bearings and bolts
3 4165 24439 00| Navmutter, M22x1,5 Hub nut, M22x1,5
4 4165 24438 00| Navbricka, @34/22,5x8 Wascher, @34/22,5x8
5 416524431 00 Navskruv, M22x1,5x79 Hub bolt, M22x1,5x79
6 4738 42 17 20 | Koniskt rullager, 32217 Taper roller bearing, 32217
7 4165 24434 00| Tatningsbricka, @85/150 Sealing washer, @85/150
8 4165 24432 00| Bromsbackar, kompl Brake shoes, cpl
9 416524435 00| Bromsaxel Brake arm axle
10 4165 23549 50| Justerbar bromsarm Brake lever arm
11 4165 24436 00| Navkapsel, @120 Hub cap, @120
12 4165 2191500| Kronmutter, M45x2 Castel nut, M45x2
13 4721 623401 | Saxpinne SP 6.3x 56 FZB Split pin ISO 1234-6.3x56 FZB
14 4738 42 13 20 | Koniskt rullager, 32213 Taper roller bearing, 32213
Eg? “g Egriﬂlj :r/ Bendmning Description
14126 33401| STABILISERINGS UTRUSTNING STABILISATION EQUIPMENT
1 416524468 00| Cylindrisk pinne, @19x85 Parallel pin, @19x85
2 416526300 00 Vantskruv M22, L=400-560 Turnbuckle M22, L=400-560
3 416526301 40| Fastbygel, kompl Bracket, cpl
4 472526 28 57 | Skruv MéS 16x 40- 8.8 FZV Bolt ISO 4014 - M16 x 40-8.8
5 4731 2324 07 | Mutter M6M 16- 8 FZV Nut ISO - 4032 - M16 FZV
6 473411 86 09 | Bricka BRB 17x 30 A2 Washer ISO 7089 - 16
7 473411 9207 | Bricka BRB 21x 37 FZV Washer ISO 7089 - 20 FZV
8 4721 42 6201 | Fj@ddrande rérpinne FRP 4x 32 FZB Spring Pin ISO 8752 - 4 x 32 FIB
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Rgf m)/ Egrtﬂlj c',"/ Bendmning Description
1259 6 32786 HJULAXEL, FR WHEEL AXLE, FR
1 4165 32785 40| Hjulaxel S, kompl FR Wheel axle S, cpl FR
2 4734 11 9201 | Bricka BRB 21x 37 FZB Washer ISO 7089-M20-200 HV
3 416503650 07 | Mutter MéM 20 NF-10 MW Nut ISO-7040-M20-10 MW
4 472556 90 81 | MCéS 20x130-10.9 MW Screw ISO 4762 M20 x 130-10.9 MW
5 473411 9207 | Bricka BRB 21x 37 FZV Washer ISO 7089 - 20 FZV
6 4732 21 26 51 | Mutter M6M 20- 8 NF FZB Nut ISO 7040-M20-8-NF FZB
7 4725267557 | Skruv MéS 20x 55- 8.8 FZV Bolt ISO 4014 - M20 x 55
8 4165 32740 50| Bromsad hjulaxel v, FR Break wheel axle LH, FR
9 4165 32965 50| Bromsad hjulaxel h, FR Break wheel axle RH, FR
10 4165 32743 50| Ecentersaxel Excenter axle
11 416532777 00| Bromsbackar Break shoe
12 4165 32946 50| Bromsarm, kompl Break lever, cpl
13 4165 32812 50| Bromstrumma, kompl Brake drum, comp
14 4165 32822 00| Bromscylinder Break cylinder
15 4165 32823 00| Returfijader Return spring
16 4165 35351 00| Skruv M14x45 Bolt M14x45
17 416535352 00| Skruv M14x80 Bolt M14x80
18 416535353 00| Lésmutter M14 Locking nut M14
19 4735313001 | Spdrring SgA 30 FZB Circlip DIN 471 -30x 1.5
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2019-01-14

;‘e’f ﬁ[_)/ Eg:ﬂ'j c',"/ Bendmning Description

102306 21974| HYDRAULISK BROMS HYDRAULIC BREAK
1 416516746 00 | Styrning foér bromscylinder Guide for break cylinder
2 41651952000 | Slangkldmma, @50-70 Hose clamp, @50-70
3 41651667100 | Cylindrisk pinne, @12x50 Parallel pin, @12x50
4 4721 61 97 40 | Saxpinne SP 4x 25 A2 Split pin ISO 1234-4x25
5 416510096 12 | Dragfjéder Spring
6 472526 7557 | Skruv MéS 20x 55- 8.8 FZV Bolt ISO 4014 - M20 x 55
7 4731 23 26 07 | Mutter M6M 20- 8 FZV Nut ISO - 4032 - M20 FZV
8 416512752 23 | Hydraulcylinder EV, @40,3/30x45 Hydraulic cylinder SA, @40,3/30x45
9 416523361 50 Bromsarm, bearbetad Brake lever arm

Eg? l(l‘:)/ Eg:ﬂ'i :r/ Bendamning Description

1024 06 HJULUTRUSTNING, 8-BULT WHEELS, 8-BOLTS
1 4165 21248 02| Hjul komplett, 600/55-26,5, vénster Wheel, 600/55-26,5, LH
2 416521248 01| Hjul komplett, 600/55-26,5, hdger Wheel, 600/55-26,5, RH
3 416519340 00 | Dack, 600/55-26,5 Tyre, 600/55-26,5
4 4165 21247 50| Falg 20.00x26,5 TH2 med ventil Rim 20.00x26,5 TH2 with valve
5 416521272 02| Hjul kompl, 800/40-26,5, vénster Wheel, 800/40-26,5, cpl, LH
6 416521272 01| Hjul kompl, 800/40-26,5, hdger Wheel, 800/40-26,5, cpl, RH
7 416596835 00| Ddck, 800/40-26,5 Tyre, 800/40-26,5
8 416597551 50| Falg 28.00x26,5 TH2 med ventil Rim 28.00x26,5 TH2 with valve
9 416521710 02| Hjul kompl, 800/45-30.5, vanster Wheel cpl, 800/45-30.5, LH
10 416521710 01| Hjul kompl, 800/45-30.5, hdger Wheel cpl, 800/45-30.5, RH
11 416521708 00| Dd&ck, 800/45-30,5 Tyre, 800/45-30,5
12 416521709 50| Falg 28.00x30.5 TH2 med ventil Rim 28.00x30.5 TH2
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2018-11-23

Pos nr/

Detalj nr/

Ref No Part No Bendmning Description
1194 O1 HJULUTRUSTNING, 8-BULT WHEELS, 8-BOLTS
1 416525930 02| Hjul 340/85 R38, kompl Wheel 340/85 R38, cpl
2 416525930 01| Hjul 340/85 R38, kompl Wheel 340/85 R38, cpl
3 416525928 00 Dd&ck 340/85 R38 Tyre 340/85 R38
4 4165 25929 50| Falg DW12x38 (ddck 340/85 R38) Rim DW12x38 tyre 340/85 R38)
Rgf ﬁg Eg:ﬂ'j c',"/ Bendmning Description
1194 62 HJULUTRUSTNING, 10-BULT WHEELS, 10-BOLTS
5 416529607 02| Hjul komplett, 600/55-26,5-10 Wheel, 600/55-26,5
6 416529607 01| Hjul komplett, 600/55-26,5-10 Wheel, 600/55-26,5
7 416519340 00 | Ddck, 600/55-26,5 Tyre, 600/55-26,5
8 416529608 50| Fdalg 20.00x26,5 TH2 med ventil Rim 20.00x26,5 TH2 with valve
9 4165 24035 02| Hjul kompl, 800/45-30.5 Wheel cpl, 800/45-30.5
10 4165 24035 01| Hjul kompl, 800/45-30.5 Wheel cpl, 800/45-30.5
11 416521708 00| Ddck, 800/45-30,5 Tyre, 800/45-30,5
12 4165 24036 50| Fdalg 28.00x30.5 TH2 med ventil Rim 28.00x30.5 TH2
13 416522251 02| Hjul kompl, 420/85 R34 Wheel cpl, 420/85 R34
14 416522251 01| Hjul kompl, 420/85 R34 Wheel cpl, 420/85 R34
15 416522253 00| Ddack 420/85 R34 Tyre 420/85 R34
16 416522252 50| Falg DW 15x34 (Dack 16.9-34) Rim DW 15x34 (Tyre 16.9-34)
Eg? “L/ PD;'*GH é"/ Bendmning Description
1377 6 34486| STOPPKLOSSAR STOP BLOCKS
1 4165 34486 00| Stoppklossar 6500kg, sats Stop blocks 6500kg, kit
2 4165 34390 00| Stoppkloss 6500 kg, plast Stop block 6500 kg, plastic
3 4165 34485 40| Stoppklotsféste Stop block bracket
4 473411 64 09 | Bricka BRB 8,4x 16 A2 Washer ISO 7089- 8 A2
5 472524 51 40 | Skruv Mé6S 8x 20 A2-80 Bolt ISO 4014 - M8 x 20 A2-80
6 4731 23 18 40 | Mutter M6M 8 A2-80 Nut ISO - 4032 - M8 A2-80
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2018-11-23

;‘e’f ﬁ[_)/ Eg:ﬂ'j c',"/ Bendmning Description
1216A 4165 33194 02| HASTIGHETSGIVARSATS, STANDARDAXEL SPEED SENSOR KIT, STANDARD AXLE
1 4165 33233 30| Givarkrans, @446 kompl Sensor wheel, @446 comp
2 473411 5309 | Bricka BRB 6,4x 12 A2 Washer ISO 7089 - 6
3 4725 23 66 40 | Skruv MéS 6x 12 A2-80 Bolt ISO 4014 - Mé x 12 A2-80
4 416533285 30| Givarfaste, axel utan broms Sensor bracket, axle with no brakes
5 416525963 00| Givarkabel, L=5000 Sensor cable, L=5000
6 4165 36020 00| Induktiv givare (NPN) Inductive sensor (NPN)
;g? “:,/ PDS:;’H :r/ Bendmning Description
1216B 4165 33194 03| HASTIGHETSGIVARSATS, BROMSAD AXEL SPEED SENSOR KIT, AXLE WITH BRAKES
1 473411 5309 | Bricka BRB 6,4x 12 A2 Washer ISO 7089 - 6
2 416533233 30| Givarkrans, @446 kompl Sensor wheel, @446 comp
3 472523 70 40 | Skruv MéS éx 20 A2-80 Bolt ISO 4014 - Mé x 20
4 416533286 00| Givarféste, H bromsad axel Sensor bracket, axle with H brakes
5 473221 16 90 | Mutter M6M 6 NF A2-80 Nut DIN 985 - Mé
6 416525963 00| Givarkabel, L=5000 Sensor cable, L=5000
7 4165 36020 00| Induktiv givare (NPN) Inductive sensor (NPN)
;gf n:{ Eg:ﬂlj c’,"/ Bendmning Description
1216C 416533194 01| HASTIGHETSGIVARSATS, HOGT CHASSI SPEED SENSOR KIT, HIGH CHASSI
1 416533184 30| Givarkrans, 10 bultat nav kpl Sensor wheel, 10 bolted hub, cpl
2 416533186 00| Givarfaste, S Sensor bracket, S
3 416533185 30| Skydd, givare S Cover, sensor S
4 473411 5309 | Bricka BRB 6,4x 12 A2 Washer ISO 7089 - 6
5 4725 23 66 40 | Skruv MéS 6x 12 A2-80 Bolt ISO 4014 - Mé x 12 A2-80
6 416525963 00| Givarkabel, L=5000 Sensor cable, L=5000
7 4165 36020 00| Induktiv givare (NPN) Inductive sensor (NPN)
;gf “:)/ E::fﬂgr/ Bendmning Description
1216D 4165 33194 04| HASTIGHETSGIVARSATS, FRANSK AXEL SPEED SENSOR KIT, FRENCH AXLE
1 416525963 00| Givarkabel, L=5000 Sensor cable, L=5000
2 4165 33233 30| Givarkrans, @446 kompl Sensor wheel, @446 comp
3 4165 33290 00| Hylsa, @11/15x8 Sleeve, @11/15x8
4 4165 33289 30| Givarfaste, fransk axel Sensor bracket, french axle
5 47341173 07 | Bricka BRB 10,5x 20 FZV Washer ISO 7089 - 10
6 472524 93 57 | Skruv MéS 10x 25- 8.8 FZV Bolt ISO 4014 - M10 x 25
7 4732212090 | Mutter M6M 10 NF A2-80 Nut DIN 985- M10 A2-80
8 4165 36020 00| Induktiv givare (NPN) Inductive sensor (NPN)
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Pos nr/

Detalj nr/

Ref No Part No Bendmning Description
1176 6 22805-01| BROMSHYDRAULIK $4812/54820 HYDRAULIC BRAKE $4812/54820

1 4165 94417 00| Gummistdloricka, G3/8 Bonded seal, G3/8

2 41651681400 | Rak adapt, 3/8"-1/4" Stright union, 3/8" - 1/4"

3 416525215 00| Strypadapt @0,8, 1/4" Restriction union @0,8, 1/4"

4 416591311 00| T-adapt T-union

5 4165 31694 00| Snabbkoppling, hona Quick coupling, female

6 416577231 00| Rak adapt 1/2"-1/4" Stright union

7 416580316 00| Gummistdloricka, G1/2 Bonded seal, G1/2

8 416594290 00| Klammerpar, @12,7 Tube clamps, @12,7

9 416522614 00| Tackplatta 26 Covering plate 26

10 472523 80 40 | Skruv MéS 6x 50 A2-80 Bolt ISO 4014 - Mé x 50 A2-80

11 4734 11 53 09 | Bricka BRB 6,4x 12 A2 Washer ISO 7089 - 6

12 4731 23 16 40 | Mutter M6M 6 A2-80 Hexagon Nut ISO - 4032 - M6 A2-80
13 4165 23584 00| Buntband réd, L=368 Cable tie red, L=368

14 4165 14604 00 | Hydraulslang, L=1470 Hydraulic hose, L=1470

15 416512752 23 | Hydraulcylinder EV, @40,3/30x45 Hydraulic cylinder SA, @40,3/30x45
16 4725 63 33 40 | Skruv MFéS 5x 25 A2-70 Bolt ISO 10642-M5x25 A2-70

17 473411 46 09 | Bricka BRB 5,3x 10 A2 Washer ISO 7089 - 5

18 473221 1490 | Mutter M6M 5 NF A2-80 Nut DIN 985-M5 NF

19 416577333 00| Hydraulslang, L=7040 Hydraulic hose, L=7040
20 47252376 40 | Skruv MéS 6x 35 A2-80 Bolt ISO 4014 - Mé x 35 A2-80

;(e)? l(l"o/ Eg:ﬂ'j :r/ Benamning Description
11770 22805-02| BROMSHYDRAULIK $S4824 HYDRAULIC BRAKE $4824

1 416512752 23 | Hydraulcylinder EV, @40,3/30x45 Hydraulic cylinder SA, @40,3/30x45
2 416594417 00| Gummistdlbricka, G3/8 Bonded seal, G3/8

3 41651681400 | Rak adapt, 3/8"-1/4" Stright union, 3/8" - 1/4"

4 416525215 00| Strypadapt @0,8, 1/4" Restriction union @0,8, 1/4"

5 416591311 00| T-adapt T-union

6 4165 31694 00| Snabbkoppling, hona Quick coupling, female

7 416577231 00| Rak adapt 1/2"-1/4" Stright union

8 416580316 00| Gummistdloricka, G1/2 Bonded seal, G1/2

9 4165 14604 00 | Hydraulslang, L=1470 Hydraulic hose, L=1470

10 4165 94290 00| Klammerpar, @12,7 Tube clamps, @12,7

11 416522614 00| Tackplatta 26 Covering plate 26

12 472523 94 40 | Skruv MéS 6x120 A2-80 Bolt ISO 4014 - Mé x 120

13 473411 5309 | Bricka BRB 6,4x 12 A2 Washer ISO 7089 - 6

14 4731 23 16 40 | Mutter M6M 6 A2-80 Hexagon Nut ISO - 4032 - M6 A2-80
15 416523584 00| Buntband réd, L=368 Cable tie red, L=368

16 4725 63 33 40 | Skruv MFéS 5x 25 A2-70 Bolf ISO 10642-M5x25 A2-70

17 473411 46 09 | Bricka BRB 5,3x 10 A2 Washer ISO 7089 - 5

18 473221 1490 | Mutter M6M 5 NF A2-80 Nut DIN 985-M5 NF

19 416577333 00| Hydraulslang, L=7040 Hydraulic hose, L=7040
20 47252376 40 | Skruv MéS 6x 35 A2-80 Bolt ISO 4014 - M6 x 35 A2-80
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Pos nr/

Ref No Egrtﬂlj c',"/ Bendmning Description

11756 25495| BROMSPNEUMATIK PNEUMATIC BRAKE
1 4165 22474 40| Vinkelfaste Angle bracket
2 4165 22473 40| Vinkelfaste Angle bracket
3 4165 22825 40| Tryckluftstank, 301 Air pressure tank, 301
4 416522835 00| Skottgenomgdng, luft Straight union, air
5 416522823 00| Stolpe Nipple
6 416522826 00| Stolpe Nipple
7 416522837 00| Rak adapt, luft Straight union, air
8 416523589 00| Buntband svart, L=206 Cabile fie black, L=206
9 416525412 00| Dekal: 25 km/h Decal: 25 km/h
10 47322120 90 | Mutter M6M 10 NF A2-80 Nut DIN 985- M10 A2-80
11 472524 95 57 | Skruv MéS 10x 30- 8.8 FZV Bolt ISO 4014 - M10 x 30 FZV
12 473411 73 07 | Bricka BRB 10,5x 20 FZV Washer ISO 7089 - 10
13 472524 93 57 | Skruv MéS 10x 25- 8.8 FZV Bolf ISO 4014 - M10 x 25
14 47252501 57 | Skruv MéS 10x 50- 8.8 FZV Bolt ISO 4014 - M10 x 50
15 416522863 00| O-ring, OR 14,0x2,0 O-ring, OR 14,0x2,0
16 4740 4318 00 | O-ring, OR 20,3x2,4 O-ring, OR 20,3x2,4
17 416522868 00| Stodring till M22x1,5 Support ring for M22x1,5
18 4165 22867 00| Tatningsbricka Sealing washer
19 4165 22827 00| Mutter M22x1,5 Nut M22x1,5
20 416522833 00| Rak matanslutning Stright messure nipple
21 416522834 00| Draneringsventil Drain valve
22 416522828 00| Plugg M22x1,5 Plug M22x1,5
23 416522832 00 T-md&tanslutning T-messure nipple
24 416522836 00| L-adapt L-nipple
25 416522864 00| Stoédring till M16x1,5 Support ring for M16x1,,5
26 4165 23320 00| Tryckluftsslang, L=1100 Air hose, L=1100
27 4165 23320 00| Tryckluftsslang, L=1100 Air hose, L=1100
28 4165 24543 00| Tryckluftsslang, L=4200 Air hose, L=4200
29 416523319 00| Tryckluftsslang, L=550 Air hose, L=550
30 4165 22860 00| Bromsventil Valve for braking system
31 4165 22859 00| Ledningsfilter Line filter
32 4165 22858 00| Kopplingsné&ve matarledning, gul Supply line cover, yellow
33 4165 22857 00| Kopplingsndve matarledning, réd Supply line cover, red
34 416523866 00| Slangkldmma, @25-27/18 Hose clamp, @25-27/18
35 4731232001 | Mutter M6M 10- 8 FZB Nut Hexagon Nut ISO - 4032 - M10-8 FZB
36 4165 23348 00| Bricka, @10,5/20x10 Washer, @10,5/20x10
37 4734 11 64 09 | Bricka BRB 8,4x 16 A2 Washer ISO 7089- 8 A2
38 473221 18 90 | Mutter M6M 8 NF A2-80 Nut DIN 985 - M8 A2
39 4725 24 53 40 | Skruv MéS 8x 25 A2-80 Bolt ISO 4014- M8x 25 A2-80
40 4165 22830 00| Bromscylinder, tryckluft Air break cylinder
41 4165 33355 40| Dekalfaste Decal bracket
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Pos nr/

Ref No Egrtﬂlj c',"/ Bendmning Description

7050 25491| HANDBROMS HAND BREAK
1 4165 25450 40| Slanghdllare Hose bracket
2 416527055 40| Handbromsfé&ste Hand break bracket
3 4165 25456 40| Handbromsspak Hand breake leaver
4 4165 25457- 40| Lank Link
5 416525494 00| Katting @10x59, 4 1ank, L=236 Chain @10x59, 4 links, L=236
6 416525493 00| Katting @10x59, 1 lank, L=59 Chain @10x59, 1 link, L=59
7 4165 25441 40| Faste, kompl Halter, compl
8 4165 26992 40| H&varm, komplett Leaver, cpl
9 4165 25444 40| Bumerang Boomerang
10 4165 25449 00| Hylsa, @12,25/17,2x12 Sleeve, @12,25/17,2x12
11 47341178 07 | Bricka BRB 13x 24 FZV Washer ISO 7089 - 12
12 4732 21 2290 | Mutter M6M 12 NF A2-80 Nut DIN 985 - M12
13 472526 32 57 | Skruv MéS 16x 60- 8.8 FZV Bolt ISO 4014 - M16 x 60-8.8 FZV
14 47341186 07 | Bricka BRB 17x 30 FZV Washer ISO 7089 - 16
15 4732 21 24 90 | Mutter M6M 16 NF A2-80 Nut DIN 985 - M16 A2-80
16 472526 35 57 | Skruv MéS 16x 75- 8.8 FZV Bolt ISO 4014 - M16 x 75-8.8
17 472525 43 57 | Skruv MéS 12x 55- 8.8 FZV Bolt ISO 4014 - M12 x 55-8.8
18 416522308 00| Vantskruv M12, 225-305 Turnbuckle M12, 225-305
19 416525489 02| Vajer @8, kompl Wire rope @8 compl
20 416525489 03| Vajer @8, kompl Wire rope @8 compl
21 416519601 00 | Rak schackel, M10 Schackle, M10
22 416511141 51 | Dragfjéder Pull spring
23 416525492 00 Ogleskruv, M8x40 A2 Eye bolt, M8x40 A2
24 4165 25448 40| Fjadervinkel 2 Spring bracket 2
25 416596149 00| Krampa, M12x52x85 Clamp, M12x52x85
26 41651731200 | Plastslang, @10/16 L=165 Plastic hose, @10/16 L=165
27 47322120 90 | Mutter M6M 10 NF A2-80 Nut DIN 985- M10 A2-80
28 4731 23 18 40 | Mutter M6M 8 A2-80 Nut ISO - 4032 - M8 A2-80
29 473411 73 07 | Bricka BRB 10,5x 20 FZV Washer ISO 7089 - 10
30 4734 11 64 09 | Bricka BRB 8,4x 16 A2 Washer ISO 7089- 8 A2
31 472524 97 57 | Skruv MéS 10x 35- 8.8 FZV Bolt ISO 4014 - M10 x 35-8.8 FZV
32 4725 25 42 57 | Skruv MéS 12x 50- 8.8 FZV Bolt ISO 4014 - M12 x 50-8.8 FZV
33 472525 40 57 | Skruv MéS 12x 40- 8.8 FZV Bolt ISO 4014 - M12 x 40-8.8 FZV
34 472526 29 57 | Skruv MéS 16x 45- 8.8 FIV Bolt ISO 4014 - M16 x 45-8.8 FZV
35 416525489 04| Vajer @8, kompl Wire rope @8 compl
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Pos nr/

Ref No .'33,*1",'5 cr:r/ Bendmning Description

1257 & 33677-01| HYDRAULISK BROMS, S 4812 HYDRAULIC BREAK, S 4812
1 41651798200 | T-adapt, 3/8 T Union, 3/8
2 416520131 00| Hydraulslang, L=800 Hydraulic hose, L=800
3 4165 94417 00| Gummistdloricka, G3/8 Bonded seal, G3/8
4 416595774 00| Banjoskruv 3/8" Banjo bolt 3/8"
5 416592939 00| L-Adapt 3/8"-3/8" L-Union 3/8" - 3/8"
6 4165 3371500| Rak adapt, M18x1,5 - 3/8" Stright union, M18x1,5 - 3/8"
7 4165 33722 00| Gummistdloricka, M18 Bonded seal, M18
8 416522601 00| Hydraulslang 3/8, L= 400 Hydraulic hose 3/8, L= 400
9 416593968 00| T-adapt T-Union
10 416592434 00| Rak adapt, 3/8" - 3/8" Stright union, 3/8" - 3/8"
11 41651798000 | Rak adapt, 1/4"-3/8" Stright union, 1/4" - 3/8"
12 416522110 00| Hydraulslang 1/4, L=800 Hydraulic hose 1/4, L=800
13 4165 33680 00| Manometer Manometer
14 416592226 00| Rak adapt Stright union
15 416523812 00| Klammerpar, @16 Tube clamps, @16
16 416522614 00| Tackplatta 26 Covering plate 26
17 473411 53 09 | Bricka BRB 6,4x 12 A2 Washer ISO 7089 - 6
18 4731 23 16 40 | Mutter M6M 6 A2-80 Hexagon Nut ISO - 4032 - M6 A2-80
19 416599970 00| Hydraulslang 3/8, L=3900 Hydraulic hose 3/8, L=3900
20 416580316 00| Gummistdloricka, G1/2 Bonded seal, G1/2
21 416531694 00| Snabbkoppling, hona Quick coupling, female
22 4725 63 33 40 | Skruv MF6S 5x 25 A2-70 Bolt ISO 10642-M5x25 A2-70
23 4734 11 46 09 | Bricka BRB 5,3x 10 A2 Washer ISO 7089 - 5
24 473221 1490 | Mutter Mé6M 5 NF A2-80 Nut DIN 985-M5 NF
25 4734 11 64 09 | Bricka BRB 8,4x 16 A2 Washer ISO 7089- 8 A2
26 473123 18 40 | Mutter M6M 8 A2-80 Nut ISO - 4032 - M8 A2-80
27 472524 53 40 | Skruv MéS 8x 25 A2-80 Bolt ISO 4014- M8x 25 A2-80
28 47252376 40 | Skruv Mé6S 6x 35 A2-80 Bolt ISO 4014 - Mé x 35 A2-80
29 473221 16 90 | Mutter M6M 6 NF A2-80 Nut DIN 985 - Mé
30 4725 53 80 40 | Skruv MC4S 6x 50 A2-80 Bolt ISO 4762 Mé x 50 A2-80
31 416512173 90 | Hydraulslang, L=2400 Hydraulic hose, L=2400
32 416533713 00 Dekal: Manometer Decal: Manometer
33 473411 64 07 | Bricka BRB 8,4x 16 FZV Washer ISO 7089 - 8
34 4731 23 18 07 | Mutter M6M 8- 8 FZV Nut ISO - 4032 - M8 FZV
35 472524 5557 | Skruv MéS 8x 30- 8-8 FZV Bolt ISO 4014 - M8 x 20
36 472523 80 40 | Skruv MéS 6x 50 A2-80 Bolt ISO 4014 - Mé x 50 A2-80
37 4165 33687 00| Katastrofvajer Panic break cable
38 416533291 40 Ackumulatorféste Accumulator bracket
39 416593394 00| Klammerpar, @20 Tube clamp, @20
40 416591853 00| Tackplatta 33 Cover plate 33
41 4165 33728 40| Vajerstyrning Wire guide
42 416533327 00| Katastrofventil Emergency valve
43 4165 33647 00| Membranackumulator, 0,75l, 50bar Membrane accumulater, 0,751, 50bar
44 416533708 00| Mutter, M30x2 Nut, M30x2
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Pos nr/

Ref No Egrtﬂlj c',"/ Bendmning Description
1258 6 33677-02| HYDRAULISK BROMS, $4818/4824 HYDRAULIC BREAK, S4818/4824

1 41651798200 | T-adapt, 3/8 T Union, 3/8

2 416520131 00| Hydraulslang, L=800 Hydraulic hose, L=800

3 416512173 92 | Hydraulslang, L=2600 Hydraulic hose, L=2600

4 416594417 00| Gummistdlbricka, G3/8 Bonded seal, G3/8

5 416595774 00| Banjoskruv 3/8" Banjo bolt 3/8"

) 416592939 00| L-Adapt 3/8"-3/8" L-Union 3/8" - 3/8"

7 4165 3371500| Rak adapt, M18x1,5 - 3/8" Stright union, M18x1,5 - 3/8"
8 4165 33722 00| Gummistdloricka, M18 Bonded seal, M18

9 416522601 00| Hydraulslang 3/8, L= 400 Hydraulic hose 3/8, L= 400
10 416593968 00| T-adapt T-Union

11 4165 92434 00 Rak adapt, 3/8"-3/8" Stright union, 3/8" - 3/8"

12 41651798000 | Rak adapt, 1/4"-3/8" Stright union, 1/4" - 3/8"

13 416522110 00| Hydraulslang 1/4, L=800 Hydraulic hose 1/4, L=800

14 4165 33680 00| Manometer Manometer

15 4165 92226 00| Rak adapt Stright union

16 416523812 00| Klammerpar, @16 Tube clamps, @16

17 416522614 00| Tackplatta 26 Covering plate 26

18 4165 33666 40| Distansbricka Spacer

19 473411 5309 | Bricka BRB 6,4x 12 A2 Washer ISO 7089 - 6

20 4731 23 16 40 | Mutter M6M 6 A2-80 Hexagon Nut ISO - 4032 - M6 A2-80
21 472523 83 40 | Skruv MéS 6x 65 A2-80 Bolt ISO 4014 - Mé x 65 A2-80
22 416599970 00| Hydraulslang 3/8, L=3900 Hydraulic hose 3/8, L=3900
23 416580316 00| Gummistélbricka, G1/2 Bonded seal, G1/2

24 416531694 00| Snabbkoppling, hona Quick coupling, female

25 4725 63 33 40 | Skruv MFéS 5x 25 A2-70 Bolt ISO 10642-M5x25 A2-70
26 4734 11 46 09 | Bricka BRB 5,3x 10 A2 Washer ISO 7089 - 5

27 473221 1490 | Mutter M6M 5 NF A2-80 Nut DIN 985-M5 NF

28 4734 11 64 09 | Bricka BRB 8,4x 16 A2 Washer ISO 7089- 8 A2

29 4731 23 18 40 | Mutter M6M 8 A2-80 Nut ISO - 4032 - M8 A2-80

30 472524 53 40 | Skruv MéS 8x 25 A2-80 Bolt ISO 4014- M8x 25 A2-80
31 47252376 40 | Skruv MéS 6x 35 A2-80 Bolt ISO 4014 - Mé x 35 A2-80
32 4165 33687 00| Katastrofvajer Panic break cable

33 473221 16 90 | Mutter M6M 6 NF A2-80 Nut DIN 985 - Mé

34 4725 53 80 40 | Skruv MC4S 6x 50 A2-80 Bolt ISO 4762 Mé x 50 A2-80
35 416533713 00| Dekal: Manometer Decal: Manometer
36 473411 6407 | Bricka BRB 8,4x 16 FZV Washer ISO 7089 - 8
37 4731 23 18 07 | Mutter M6M 8- 8 FZV Nut ISO - 4032 - M8 FZV
38 4725 24 55 57 | Skruv MéS 8x 30- 8-8 FZV Bolt ISO 4014 - M8 x 20
39 416533291 40 Ackumulatorféste Accumulator bracket
40 416593394 00| Klammerpar, @20 Tube clamp, @20
41 416591853 00| Tackplatta 33 Cover plate 33
42 416533728 40| Vajerstyrning Wire guide
43 472523 94 40 | Skruv MéS 6x120 A2-80 Bolt ISO 4014 - Mé x 120
44 416533327 00| Katastrofventil Emergency valve
45 4165 33647 00| Membranackumulator, 0,75, 50bar Membrane accumulater, 0,751, 50bar
46 416533708 00| Mutter, M30x2 Nut, M30x2
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Pos nr/

Ref No Egrtﬂlj c',"/ Bendmning Description
1256A O 33698| HANDBROMS, S 4812 HAND BREAK, S 4812
1 473411 64 07 | Bricka BRB 8,4x 16 FZV Washer ISO 7089 - 8
2 473221 18 90 | Mutter M6M 8 NF A2-80 Nut DIN 985 - M8 A2
3 472524 53 57 | Skruv MéS 8x 25- 8.8 FZV Bolt ISO 4014 - M8 x 25-8.8
4 473411 86 07 | Bricka BRB 17x 30 FZV Washer ISO 7089 - 16
5 4731 23 24 07 | Mutter MéM 16- 8 FZV Nut ISO - 4032 - M16 FZV
6 472526 28 57 | Skruv MéS 16x 40- 8.8 FZV Bolt ISO 4014 - M16 x 40-8.8
7 416533295 00| Linhjul, kompl Wire wheel, cpl
8 473411 73 07 | Bricka BRB 10,5x 20 FZV Washer ISO 7089 - 10
9 47252501 57 | Skruv MéS 10x 50- 8.8 FZV Bolt ISO 4014 - M10 x 50
10 4732 21 20 90 | Mutter M6M 10 NF A2-80 Nut DIN 985- M10 A2-80
11 472524 93 57 | Skruv MéS 10x 25- 8.8 FZV Bolt ISO 4014 - M10 x 25
12 4165 33333 00| Krampa, M8x61x61 Clamp, M8x61x61
13 473411 64 09 | Bricka BRB 8,4x 16 A2 Washer ISO 7089- 8 A2
14 416533319 01| Gangad stdng, M10x100 Threaded rod, M10x100
15 416533684 00| Bromsgaffel Break fork
16 416533706 00| Vajer @8, L=415, kpl Wire @8, L=415, cpl
17 416519909 00 | Rak schackel, M12 Schackle, M12
18 4165 33298 00| Balansok, kompl Balance bar, cpl
19 4165 33442 01| Bromsvajer, L=1000 Break wire, L=1000
20 4165 33323 40| Vajerfaste Wire bracket
21 4165 33629 40| Stag, L=371 Stay, L=371
22 4165 33620 40| Linhjulsfaste Wheel bracket
23 4165 33292 50| Handbromsvev Hand break spindel
;gf ng Eg:fﬂgr/ Bendmning Description
1256B O 336998 HANDBROMS, S 4818/4824 HAND BREAK, S 4818/4824
1 4734 11 64 07 | Bricka BRB 8,4x 16 FZV Washer ISO 7089 - 8
2 4732211890 | Mutter M6M 8 NF A2-80 Nut DIN 985 - M8 A2
3 472524 53 57 | Skruv Mé6S 8x 25- 8.8 FZV Bolt ISO 4014 - M8 x 25-8.8
4 47341186 07 | Bricka BRB 17x 30 FZV Washer ISO 7089 - 16
5 473123 24 07 | Mutter MM 16- 8 FZV Nut ISO - 4032 - M16 FZV
6 472526 28 57 | Skruv MéS 16x 40- 8.8 FZV Bolt ISO 4014 - M16 x 40-8.8
7 416533295 00| Linhjul, kompl Wire wheel, cpl
8 47341173 07 | Bricka BRB 10,5x 20 FZV Washer ISO 7089 - 10
9 47252501 57 | Skruv MéS 10x 50- 8.8 FZV Bolt ISO 4014 - M10 x 50
10 473221 20 90 | Mutter M6M 10 NF A2-80 Nut DIN 985- M10 A2-80
11 472524 93 57 | Skruv MéS 10x 25- 8.8 FZV Bolt ISO 4014 - M10 x 25
12 416533333 00| Krampa, M8xé1x61 Clamp, M8x61x61
13 473411 6409 | Bricka BRB 8,4x 16 A2 Washer ISO 7089- 8 A2
14 4165 33319 02| Gangad stdng, M10x250 Threaded rod, M10x250
15 4165 33442 01| Bromsvajer, L=1000 Break wire, L=1000
16 416533684 00| Bromsgaffel Break fork
17 416533706 00| Vajer @8, L=415, kpl Wire @8, L=415, cpl
18 416519909 00 | Rak schackel, M12 Schackle, M12
19 4165 33298 00| Balansok, kompl Balance bar, cpl
20 4165 33323 40| Vajerfaste Wire bracket
21 4165 33630 40| Stag, L=523 Stay, L=523
22 4165 33620 40| Linhjulsfaste Wheel bracket
23 4165 33292 50| Handbromsvev Hand break spindel
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Rgf m)/ Egrtﬂlj c',"/ Bendmning Description
11880 22250| STEGE LADDER
1 416517649 00 | Rorsprint, @8 Shaft locking pin, @8
2 4165 22479 00| Forstarkningsjérn Reinforcement
3 4734 11 7309 | Bricka BRB 10,5x 20 A2 Washer ISO 7089 - 10
4 472524 95 40 | Skruv MéS 10x 30 A2-80 Bolt ISO 4014 - M10 x 30 A2-80
5 472524 93 40 | Skruv MéS 10x 25 A2-80 Bolt ISO 4014-M10x25 A2-80
6 4725 64 93 01 | Skruv MFé6S 10x 25- 8.8 FZB Bolt ISO 10642 - M10 x 20
7 4732 21 20 90 | Mutter M6M 10 NF A2-80 Nut DIN 985- M10 A2-80
8 416524567 30| Ovre stege del 1, 4024 Ladder part 1, 4024
9 416524568 30| Ovre stege del 2, 4024 Ladder part 2
10 416522267 30| Nedre stege Lower ladder
11 416522274 30| Stegféridngning Ladder extencion
12 416596783 00| Ledstédngshylsa, kompl Sleeve
13 416516558 50 | Ledstdng, kompl Hand railing
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Pos nr/

Ref No Egrtﬂlj c',"/ Bendmning Description

1202 6 BEHALLARE HOPPER
1 416511183 81 | Plastknopp Plastic knob
2 41651967500 | Handtag Handle
3 4165 30757 00| Snabbfdste, hondel Receptacle
4 416530760 00| Lasbricka Retainer
5 41653315500 Distanspl&t Spacer plate
) 416533156 00| Spjall Shutter
7 416533159 00| Lock, kompl Cover, comp
8 416533161 30| Skydd S, vanster CoverS, LH
9 416533164 00| Snabblds Philips, handel Stud Philips
10 4165 33675 30| Stod fill lucka Cover support
11 416535154 00| Behdllare 4000L, S -16 Hopper 4000L, S -16
12 416535162 30| Skydd S, hoger -16 Cover§,RH-16
13 416598779 00| Blindnit, @4,8x20 Pop rivet, @4,8x20
14 472523 70 40 | Skruv MéS éx 20 A2-80 Bolt ISO 4014 - Mé x 20
15 4725 24 53 40 | Skruv MéS 8x 25 A2-80 Bolt ISO 4014- M8x 25 A2-80
16 4726 34 49 01 | Skruv VS 8x 16- 4.6 FIB Wing screw DIN 316-M8X16 FZB
17 4727 63 68 40 | Skruv MVBF 6x 16 A2 Bolt ISO 8677-Méx16
18 473221 1690 | Mutter M6M 6 NF A2-80 Nut DIN 985 - Mé
19 4732 21 18 90 | Mutter M6M 8 NF A2-80 Nut DIN 985 - M8 A2
20 473411 5309 | Bricka BRB 6,4x 12 A2 Washer ISO 7089 - 6
21 473411 64 09 | Bricka BRB 8,4x 16 A2 Washer ISO 7089- 8 A2
22 4762 14 5502 | Kabelgenomféring Cable inlet

ReiNo |pariNo. Benéimning Descripfion

1203 & BEHALLARTOPP HOPPER TOP
1 416511183 39 | Stegstropp Rubber strap
2 4165 27245 40| Rorfaste Bracket
3 4165 33043 00| Presenning S, komplett Tarpaulin S, cpl
4 4165 33044 00| Bakre spillpldt, S Rear extension, S
5 4165 33045 00| Pontonbdge, S Tarpaulin support, S
6 4165 33046 00| Kvadratror, KR 40x40x3, L=2150 Square tube, KR 40x40x3, L=2150
7 4165 33048 00| Behdllartopp S, vénster Hopper top S, left
8 416533050 00| Behdllartopp S, hdger Hopper top S, right
9 4165 33053 40| Presenningslist, S Tarpaulin strip, S
10 416533369 00| Framre plat, behdllartopp Front plate, hopper top
11 4165 33384 00| Kantskoningslist, L=2150 Strip, L=2150
12 416535319 00| Stegstropp Rubber strap
13 4165 35320 00| Fastrem Strap
14 4725 23 67 40 | Skruv MéS 6x 14 A2-80 Bolt ISO 4014 - Mé x 14 A2-80
15 4725 24 63 40 | Skruv MéS 8x 60 A2-80 Bolt ISO 4014 - M8 x 60 A2-80
16 472524 91 40 | Skruv MéS 10x 20 A2-80 Bolt ISO 4014 - M10 x 20
17 4727 63 70 40 | Skruv MVBF 6x 20 A2 Bolt ISO 8677-Méx20
18 472525 47 57 | Skruv MéS 12x 75- 8.8 FZV Bolt ISO 4014 - M12x 75 FZV
19 4722 78 69 50 | Blindnit, @4,8x11,5 Blind rivet, @4,8x11,5
20 47322120 90 | Mutter M6M 10 NF A2-80 Nut DIN 985- M10 A2-80
21 47322116 90 | Mutter M6M 6 NF A2-80 Nut DIN 985 - Mé
22 47322118 90 | Mutter M6M 8 NF A2-80 Nut DIN 985 - M8 A2
23 473221 2290 | Mutter M6M 12 NF A2-80 Nut DIN 985 - M12
24 473411 53 09 | Bricka BRB 6,4x 12 A2 Washer ISO 7089 - 6
25 473411 73 09 | Bricka BRB 10,5x 20 A2 Washer ISO 7089 - 10
26 47341178 07 | Bricka BRB 13x 24 FZV Washer ISO 7089 - 12
27 4734 11 64 49 | Bricka DIN 9021 8,4x24 A2 Washer DIN 9021 - 8.4
28 4734 11 64 09 | Bricka BRB 8,4x 16 A2 Washer ISO 7089- 8 A2
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Rgf m)/ Egrtﬂlj c',"/ Bendmning Description
12040 33058| BEHALLARFORHOJINING 1130L HOPPER EXTENSION 1130L
416533058 00| Behdllarforhsjning 1130L, komplett Hopper extension 1130L, cpl
1 416533056 00| Sida, kort Side, short
2 416533055 00| Sida, lang Side, long
3 4727 63 68 40 | Skruv MVBF éx 16 A2 Bolt ISO 8677-Méx16
4 472524 91 40 | Skruv MéS 10x 20 A2-80 Bolt ISO 4014 - M10 x 20
5 473221 16 90 | Mutter M6M 6 NF A2-80 Nut DIN 985 - Mé
6 47322120 90 | Mutter M6M 10 NF A2-80 Nut DIN 985- M10 A2-80
7 4734 11 53 49 | Bricka DIN 9021 6,4x18 A2 Washer DIN 9021 - 6.4
8 473411 7309 | Bricka BRB 10,5x 20 A2 Washer ISO 7089 - 10
;gf RZ Eg:ﬂlj ;"/ Bendmning Description
1208 O 23117| SALL17 MM SIEVE 17 MM
416523117 00| S&ll 17 mm, komplett Sieve 17 mm, cpl
1 4165 32491 30| S&ll 17x17, mittre Sieve 17x17, centre
2 41651967500 | Handtag Handle
3 416523118 30| Stod fill sall Support
4 473411 6409 | Bricka BRB 8,4x 16 A2 Washer ISO 7089- 8 A2
5 473411 5309 | Bricka BRB 6,4x 12 A2 Washer ISO 7089 - 6
6 472524 51 40 | Skruv MéS 8x 20 A2-80 Bolt ISO 4014 - M8 x 20 A2-80
7 472523 72 40 | Skruv MéS 6x 25 A2-80 Bolt ISO 4014 - Mé x 25 A2-80
8 473221 18 90 | Mutter Mé6M 8 NF A2-80 Nut DIN 985 - M8 A2
9 473221 16 90 | Mutter M6M 6 NF A2-80 Nut DIN 985 - Mé
10 4165 32492 30| Sall 17x17, frémre/bakre Sieve 17x17, front/rear
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Pos nr/

Ref No Egrtﬂlj c',"/ Bendmning Description

1408 6 35156 | DRIVANORDNING 12M DRIVE UNIT 12M
1 416535157 40| Hydraulmotorféste -16 Hydraulic motor bracket -16
2 41651115076 | Spdnnarm, kompl Tightener arm
3 416533636 00| Rulle 10B, &80 Roller 10B, @80
4 41651114302 | Rulle, @60 Roller, @60
5 416516556 00 | Ringsprint, @8x37 Linch pin, @8x37
6 416511153 37 | Axialstyrning (h=6) Guide (h=¢)
7 416532599 00| Kedjehjul 10B 16t, kompl Sprocket 10B 16t, cpl
8 416533012 00| Kedjehjul 10B 12t & 24t, kompl Sprocket 10B 12t & 24t, cpl
9 416533014 00| Kedjehjul 10B 12f, kompl Sprocket 10B 121, cpl
10 416533015 00| Kedjehjul 10B 24t, kompl Sprocket 10B 24t, cpl
11 416533018 00| Kedjehjul 10B 38t, kompl Sprocket 10B 38t, cpl
12 4165 33021 00| Kedjehjul 10B 12t, kompl Sprocket 10B 121, cpl
13 416533310 00| Kedjehjul 10B 16t, kompl Sprocket 10B 16t, cpl
14 416533761 00 | Rullkedja 5/8", typ 10B, 58 Iank kompl Roller chain, 5/8", type 10B, 58 link comp
15 41653376200 | Rullkedja 5/8", typ 10B, 92 I&nk kompl Roller chain, 5/8", type 10B, 92 link comp
16 416534713 00 | Rullkedja 5/8", typ 10B 39 I&nk kompl Roller chain, 5/8", type 10B 39 link comp
17 41653477400 | Rullkedja 5/8", typ 10B, 58 I&nk kompl Roller chain, 5/8", type 10B, 58 link comp
18 416526702 00| Sp&nnarm, kompl Tightener arm
19 416527568 00| Vridfiader, hdgerlindad Torsion spring, RH
20 4165 27569 00| Vridfiader, vansterlindad Torsion spring, LH
21 416533008 00| Axel, @20/25x115 Axle, @20/25x115
22 4165 33009 00| Axel, @20/25x139 Axle, @20/25x139
23 4165 32555 00| Mellanaxel Middle axle
24 4165 2769500| Y-lager, @20 Y-bearing, @20
25 416527696 00| Lagerhus Bearing housing
26 4165 28659 00| Hylsa, @12,25/35x36,5 Sleeve, @12,25/35x36,5
27 416535221 00| Hylsa, @12,25/35x24,5 Sleeve, @12,25/35x24,5
28 500031422 | Hylsa, &38,1/46,1x5 Sleeve, @38,1/46,1x5
29 500032473 | Nav, @70x48,5 Hub, @70x48,5
30 500032474 | Skyddsbricka, @46,4x1,5 Guard washer, @46,4x1,5
31 472523 66 40 | Skruv Mé6S éx 12 A2-80 Bolt ISO 4014 - Mé x 12 A2-80
32 47252372 40 | Skruv MéS 6x 25 A2-80 Bolt ISO 4014 - Mé x 25 A2-80
33 47252538 57 | Skruv MéS 12x 35- 8.8 FZV Bolt ISO 4014 - M12 x 35-8.8
34 47252542 57 | Skruv MéS 12x 50- 8.8 FZV Bolf ISO 4014 - M12 x 50-8.8 FZV
35 472525 46 57 | Skruv MéS 12x 70- 8.8 FZV Bolt ISO 4014 - M12 x 70-8.8 FZV
36 4725 25 48 57 | Skruv MéS 12x 80- 8.8 FZV Bolf ISO 4014 - M12 x 80- 8.8
37 4727 64 51 40 | Skruv MVBF 8x 20 A2 Bolt ISO 8677-M8x20
38 4728 83 62 01 | Skruv SK6SS 6x 8 FZB Bolt ISO 4029-M 6x 8
39 473221 1890 | Mutter M6M 8 NF A2-80 Nut DIN 985 - M8 A2
40 4732212290 | Mutter M6M 12 NF A2-80 Nut DIN 985 - M12
41 4734 11 53 09 | Bricka BRB 6,4x 12 A2 Washer ISO 7089 - 6
42 4734 11 64 09 | Bricka BRB 8,4x 16 A2 Washer ISO 7089- 8 A2
43 47341178 07 | Bricka BRB 13x 24 FZV Washer ISO 7089 - 12
44 416503618 34 | Bricka SRKB 12,5x35x3 FZB Washer ISO 1300 - 12x3
45 416503618 33 | Bricka SRKB 12,5x35x2 FZB Washer ISO 1300 - 12x2
46 416510301 07 | Bricka, @23/30x2 Washer, @23/30x2
47 416526705 00| Bricka, @12/20x12 Washer, @12/20x12
48 4721 43 04 40 | Fjaddrande rérpinne FRP 5x 12 RFS Spring Pin ISO 8752 - 5x 12
49 4721 43 16 40 | Fjaddrande rérpinne FRP 5x 40 RFS Spring Pin ISO 8752 - 5 x 40 - St
50 4735312201 | Spdrring SgA 20 FZB Circlip DIN 471 -20x 1.2
51 4735312401 | Spdrring SgA 22 FZB Circlip DIN 471 -22x 1.2
52 4735314011 | Spdrring SgH 47 FZB Circlip DIN 472 - 47 x 1.75
53 47382204 19 | Kullager 6204-2RS1 Ball bearing, 6204-2RS1
54 416527562 00| Glidlager, @20/25x15 Slide bearing, @20/25x15
55 4734 11 53 49 | Bricka DIN 9021 6,4x18 A2 Washer DIN 9021 - 6.4
56 4165 30757 00| Snabbfdste, hondel Receptacle
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Pos nr/

Ref No Egrtﬂlj c',"/ Bendmning Description
1409 6 35156 DRIVANORDNING 18-24M DRIVE UNIT 18-24M
1 4165 35157 40| Hydraulmotorfaste -16 Hydraulic motor bracket -16
2 41651115076 | Sp&nnarm, kompl Tightener arm
3 416526702 00| Sp&nnarm, kompl Tightener arm
4 41651114302 | Rulle, @60 Roller, @60
5 416533636 00| Rulle 10B, @80 Roller 10B, @80
6 4165 32583 00| Kedjehjul 10B 12t, kompl Sprocket 10B 121, cpl
7 4165 32599 00| Kedjehjul 10B 16t, kompl Sprocket 10B 16f, cpl
8 416533014 00| Kedjehijul 10B 12t, kompl Sprocket 10B 121, cpl
9 416533015 00| Kedjehjul 10B 24t, kompl Sprocket 10B 24t, cpl
10 416533018 00| Kedjehjul 10B 38t, kompl Sprocket 10B 38t, cpl
11 416533310 00| Kedjehjul 10B 16t, kompl Sprocket 10B 16t, cpl
12 416533761 00 | Rullkedja 5/8", typ 10B, 58 I&nk kompl Roller chain, 5/8", type 10B, 58 link comp
13 41653376200 | Rullkedja 5/8", typ 10B, 92 I&nk kompl Roller chain, 5/8", type 10B, 92 link comp
14 41653477400 | Rullkedja 5/8", typ 10B, 58 I&nk kompl Roller chain, 5/8", type 10B, 58 link comp
15 416516556 00 | Ringsprint, @8x37 Linch pin, @8x37
16 416511153 37 | Axialstyrning (h=6) Guide (h=4)
17 416527568 00| Vridfjader, hdgerlindad Torsion spring, RH
18 416527569 00| Vridfjader, vénsterlindad Torsion spring, LH
19 416528659 00| Hylsa, @12,25/35x36,5 Sleeve, @12,25/35x36,5
20 416532555 00| Mellanaxel Middle axle
21 416527695 00| Y-lager, @20 Y-bearing, @20
22 416527696 00| Lagerhus Bearing housing
23 4165 33009 00| Axel, @20/25x139 Axle, @20/25x139
24 416533670 00| Lock, @70 Cover, @70
25 500032473 | Nav, @70x48,5 Hub, @70x48,5
26 500032474 | Skyddsbricka, @46,4x1,5 Guard washer, @46,4x1,5
27 500031422 | Hylsa, @38,1/46,1x5 Sleeve, @38,1/46,1x5
28 472523 66 40 | Skruv Mé6S éx 12 A2-80 Bolt ISO 4014 - Mé x 12 A2-80
29 47252372 40 | Skruv MéS 6x 25 A2-80 Bolt ISO 4014 - Mé x 25 A2-80
30 47252538 57 | Skruv MéS 12x 35- 8.8 FZV Bolt ISO 4014 - M12 x 35-8.8
31 4725 25 42 57 | Skruv MéS 12x 50- 8.8 FZV Bolt ISO 4014 - M12 x 50-8.8 FZV
32 472525 46 57 | Skruv MéS 12x 70- 8.8 FZV Bolt ISO 4014 - M12 x 70-8.8 FZV
33 4725 25 48 57 | Skruv MéS 12x 80- 8.8 FZV Bolt ISO 4014 - M12 x 80- 8.8
34 4727 64 51 40 | Skruv MVBF 8x 20 A2 Bolt ISO 8677-M8x20
35 4728 83 62 01 | Skruv SK6SS 6éx 8 FZB Bolt ISO 4029-M 6x 8
36 4731 23 16 40 | Mutter M6M 6 A2-80 Hexagon Nut ISO - 4032 - Mé A2-80
37 473221 18 90 | Mutter M6M 8 NF A2-80 Nut DIN 985 - M8 A2
38 4732 21 2290 | Mutter M6M 12 NF A2-80 Nut DIN 985 - M12
39 4734 11 53 09 | Bricka BRB 6,4x 12 A2 Washer ISO 7089 - 6
40 4734 11 6409 | Bricka BRB 8,4x 16 A2 Washer ISO 7089- 8 A2
41 47341178 07 | Bricka BRB 13x 24 FZV Washer ISO 7089 - 12
42 416503618 33 | Bricka SRKB 12,5x35x2 FZB Washer ISO 1300 - 12x2
43 416503618 34 | Bricka SRKB 12,5x35x3 FZB Washer ISO 1300 - 12x3
44 416510301 07 | Bricka, @23/30x2 Washer, @23/30x2
45 41652670500 Bricka, @12/20x12 Washer, @12/20x12
46 4721 4304 40 | Fjadrande rérpinne FRP 5x 12 RFS Spring Pin ISO 8752 - 5x 12
47 4721 43 16 40 | Fjaddrande rérpinne FRP 5x 40 RFS Spring Pin ISO 8752 - 5 x 40 - St
48 4735312201 | Spdrring SgA 20 FZB Circlip DIN 471 -20x 1.2
49 4735312401 | Spdrring SgA 22 FZB Circlip DIN 471 -22x 1.2
50 47353140 11 | Spdrring SgH 47 FZB Circlip DIN 472 - 47 x 1.75
51 47382204 19 | Kullager 6204-2RS1 Ball bearing, 6204-2RS1
52 416527562 00| Glidlager, @20/25x15 Slide bearing, @20/25x15
53 4734 11 53 49 | Bricka DIN 9021 6,4x18 A2 Washer DIN 9021 - 6.4
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Pos nr/

Ref No Egrtﬂlj c',"/ Bendmning Description
1209 6 33155| UTMATNING FEEDING SYSTEM
1 416511143 39 | Lager Bearing
2 416512163 09 | Matarklaff Feed gate
3 416512166 20 | Matarvals dubbel Feed roller dubble
4 41651218557 | Valsborste Feed roller brush
5 416514186 00 | Gummiskdrm, L=1020 Rubber strip, L=1020
6 41651537400 | Segment 1 Segment 1
7 416516536 50 | Smorislang, L=870 Grease tube, L=870
8 416516536 60 | Smorjslang, L=1330 Grease fube, L=1330
9 416516536 90 | Smodrjslang, L=25000 Greasing hose, L=25000
10 416517228 00 | Smorjslang, L=545 Grease fube, L=545
11 41651723000 | Slangklammer 18 Hose clamp
12 416517231 00 | Slangklammer Hose clamp
13 416517758 00 | Kopp Cap
14 416520663 02| Sexkantaxel, rostfri Hexagon bar, stainless
15 416521631 00| Faste for valsborste Bracket for brush
16 416523073 00| Spak rostfri Lever
17 416523085 00| GAngjdrn, rostfritt Hinge
18 416527684 00| Glidlager, @20/23x25 Slide bearing, @20/23x25
19 416529448 00| Mataraxel frémre, 1/4 avst Feed shaft front, 1/4 shut off
20 416529545 00| Lagerhus Bearing house
21 416535178 00| Faste, kompl Bracket, cpl
22 416597982 00| List Strip
23 416599382 00| Rakadapt Straight union
24 416599383 00| Skérring @8 Cutting ring @8
25 416599384 00| Mutter, M10x1 Nut, M10x]1
26 416599417 00| Rak adapt Coupling straight
27 416599418 00| Kontra mutter M10 Nut M10
28 47252370 40 | Skruv MéS éx 20 A2-80 Bolt ISO 4014 - Mé x 20
29 47252372 40 | Skruv MéS 6x 25 A2-80 Bolt ISO 4014 - Mé x 25 A2-80
30 472524 51 40 | Skruv MéS 8x 20 A2-80 Bolt ISO 4014 - M8 x 20 A2-80
31 472524 88 40 | Skruv MéS 10x 14 A2-80 Bolt ISO 4014 - M10 x 14 A2-80
32 4728 84 49 09 | Skruv SK6SS 8x 16 A2 Set screw ISO 4029 - M8 x 16
33 473221 18 90 | Mutter M6M 8 NF A2-80 Nut DIN 985 - M8 A2
34 4731 23 16 40 | Mutter M6M 6 A2-80 Hexagon Nut ISO - 4032 - M6 A2-80
35 473411 5309 | Bricka BRB 6,4x 12 A2 Washer ISO 7089 - 6
36 4734 11 53 49 | Bricka DIN 9021 6,4x18 A2 Washer DIN 9021 - 6.4
37 4734 11 64 09 | Bricka BRB 8,4x 16 A2 Washer ISO 7089- 8 A2
38 473411 73 09 | Bricka BRB 10,5x 20 A2 Washer ISO 7089 - 10
39 4738 88 20 03 | Smdrjnippel, AM 8x1,25 FZB Grease nipple, AM 8x1,25 FZB
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ng m)/ Egrtﬂlj c:"/ Bendmning Description
14106 35291| UTMATNINGSANORDNING FEEDING SYSTEM
1 416512189 25| Ejektor utan tratt Ejector without funnel
2 416512751 71 | Diffusor med fratt Diffusor with funnel
3 416512983 65 | Snabbldsmutter for skruv nr 12 Quick locking nut for screw nr 12
4 416514180 00 | Reglage, komlett Controll lever
5 416516586 00 | Faste Bracket
6 4165 25094 00| Buntband svart, L=290 Self locking ties, L=290
7 416534356 00| Ldasarm Locking arm
8 416597988 00| Nedmatningsramp frémre kpl Ramp for loading
9 416597998 00| Ejektorstyrning Loading tube guide rear
10 416598031 00| Stag Bar stay
11 472523 67 40 | Skruv MéS éx 14 A2-80 Bolt ISO 4014 - Mé x 14 A2-80
12 4727 64 91 40 | Skruv MVBF 10x 20 A2 Bolt ISO 8677-M10x20
13 472525 63 57 | Skruv MéS 12x180- 8.8 FZV Bolt ISO 4014 - M12 x 180
14 4727 64 97 40 | Skruv MVBF 10x 35 A2 Bolt ISO 8677-M10x35-35-N
15 472524 91 40 | Skruv M6S 10x 20 A2-80 Bolt ISO 4014 - M10 x 20
16 4729 54 54 40 | Skruv RTS ST5,5x25 A2 Screw ISO 14585-ST5,5x25 A2
17 4731 23 20 40 | Mutter Mé6M 10 A2-80 Nut ISO-4032-M10 A280
18 473221 16 90 | Mutter M6M 6 NF A2-80 Nut DIN 985 - Mé
19 4732 21 20 90 | Mutter M6M 10 NF A2-80 Nut DIN 985- M10 A2-80
20 4732 21 22 90 | Mutter M6M 12 NF A2-80 Nut DIN 985 - M12
21 4734117309 | Bricka BRB 10,5x 20 A2 Washer ISO 7089 - 10
22 473411 78 07 | Bricka BRB 13x 24 FZV Washer ISO 7089 - 12
23 4721 61 97 40 | Saxpinne SP 4x 25 A2 Split pin ISO 1234-4x25
24 4721 6212 40 | Saxpinne SP 5x 25 A2 Split pin ISO 1234-5x25
25 4165 35293 00| Nedmatningsramp bakre, kompl -16 Ramp for loading rear, cpl -16
26 4165 35292 00| Ejektorstyrning, frémre -16 Ejector guide, front -16
27 416537158 00| Kantskoningslist, L=200 Strip, L=200
;g: “L/ PDSJFH c:"/ Bendmning Description
14116 35226| EJEKTORSKYDD EJECTOR GUARD
1 416535222 00| Skyddspldat Guard plate
2 416535223 00| Synglas ejekforskydd Check glass, ejector guard
3 416535224 00| Gavel hdger Gable, RH
4 4165 35225 00| Gavel vénster Gable, LH
5 4725 23 68 40 | Skruv MéS 6éx 16 A2-80 Bolt ISO 4014 - Mé x 16
6 473221 16 90 | Mutter M6M 6 NF A2-80 Nut DIN 985 - Mé
7 473411 53 09 | Bricka BRB 6,4x 12 A2 Washer ISO 7089 - 6
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;gf n:)/ Eg:f’ﬂ ;"/ Bendmning Description
12170 33391| LUFTFORDELARE AIR DISTRIBUTER
1 41651427000 | Packning Gasket
2 416519521 00 | Slangkldmma, @32-50 Hose clamp, @32-50
3 4731 2318 07 | Mutter M6M 8- 8 FZV Nut ISO - 4032 - M8 FZV
4 472524 53 57 | Skruv MéS 8x 25- 8.8 FZV Bolt ISO 4014 - M8 x 25-8.8
5 473411 6407 | Bricka BRB 8,4x 16 FZV Washer ISO 7089 - 8
6 4727 64 91 40 | Skruv MVBF 10x 20 A2 Bolt ISO 8677-M10x20
7 4734 11 73 09 | Bricka BRB 10,5x 20 A2 Washer ISO 7089 - 10
8 4731 23 20 40 | Mutter M6M 10 A2-80 Nut ISO-4032-M10 A280
9 416512002 81 | Buntband svart, L=292 Self-locking ties black, L=292
10 416512904 88 | Luftférdelare, kpl Air distributor
11 416524854 01| Strypplugg Restrictor plug
12 416524854 02| Strypplugg Restrictor plug
13 4165 24854 03| Strypplugg Restrictor plug
14 4165 33568 40| Nedre pl&t, konsol Lower plate, consol
15 4727 64 51 40 | Skruv MVBF 8x 20 A2 Bolt ISO 8677-M8x20
16 4734 11 64 49 | Bricka DIN 9021 8,4x24 A2 Washer DIN 9021 - 8.4
17 473221 1890 | Mutter M6M 8 NF A2-80 Nut DIN 985 - M8 A2
18 4165 33570 40| Konsolplat, kompl Consol plate, comp
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Rgf m)/ Egrtﬂlj c',"/ Bendmning Description
121906 33399| LUFTSLANGAR AIR HOSES
416519368 00| Luftslang 10m Air hose 10m
1 Luftslang @42, L=1120 Air hose @42, L=1120
2 Luftslang @42, L=1170 Air hose @42, L=1170
3 Luftslang @42, L=1220 Air hose @42, L=1220
4 Luftslang @42, L=540 Air hose @42, L=540
5 Luftslang @42, L=450 Air hose @42, L=450
6 Luftslang @42, L=370 Air hose @42, L=370
Eg: nro/ PD;"GH c';"/ Bendmning Description
1220 6 33399| LUFTSLANGAR HOGT CHASSI AIR HOSES HIGH CHASSI
416519368 00| Luftslang 10m Air hose 10m
1 Luftslang @42, L=1170 Air hose @42, L=1170
2 Luftslang @42, L=1220 Air hose @42, L=1220
3 Luftslang @42, L=1270 Air hose @42, L=1270
4 Luftslang @42, L=630 Air hose @42, L=630
5 Luftslang @42, L=540 Air hose @42, L=540
6 Luftslang @42, L=450 Air hose @42, L=450
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Egrtﬂlj c',"/ Bendmning Description
ELDELAVSTANGING PARTIAL SHUT OF
4165 29899 00| Rotationsstopp Bracket

4165 32840 00

Vridfjéiderkoppling, héger

Jaw clutch coupling, RH

4165 30450 00

Kontakt m kabel

Connector w cable

4165 32839 00

Vridfjéderkoppling, vanster

2 4165 29896 00| Rotationsstopp, inre Bracket, inner

3 472523 67 40 | Skruv MéS 6éx 14 A2-80 Bolt ISO 4014 - M6 x 14 A2-80
4 473411 53 49 | Bricka DIN 9021 6,4x18 A2 Washer DIN 9021 - 6.4

5 472523 68 40 | Skruv Mé6S 6éx 16 A2-80 Bolt ISO 4014 - M6 x 16

6 473221 16 90 | Mutter M6M 6 NF A2-80 Nut DIN 985 - Mé

7

8

9

Jaw clutch coupling, LH

o

4721 43 14 40

Fi&drande rérpinne FRP 5x 32 RFS

Spring Pin ISO 8752 -5x 12
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Pos nr/

Ref No Egrtﬂlj c',"/ Bendmning Description
12140 ELEKTRONIK CONTROL SYSTEM

1 41651755500 | Faste for nivagivare Bracket
2 416529659 00| Flaktgivarfaste Sensor bracket
3 472524 51 57 | Skruv MéS 8x 20- 8.8 FZV Bolt ISO 4014 - M8 x 20
4 416530464 00| Indikatorpl&t Indicator bracket
5 4165 25962 00| Induktiv givare (NPN) Inductive sensor (NPN)
6 416525963 00| Givarkabel, L=5000 Sensor cable, L=5000
7 4724 12 22 40 | Skruv MRX 3x 8 A2-70-Z Screw ISO 7045 - M3 x 8 A2-70-Z
8 4734 11 64 09 | Bricka BRB 8,4x 16 A2 Washer ISO 7089- 8 A2
9 416516571 80 | Pulsgivare Incremental encoder
10 472524 51 40 | Skruv MéS 8x 20 A2-80 Bolt ISO 4014 - M8 x 20 A2-80
11 41651657210 | Slang, Tronic Rubber hose
12 416524322 00| Givarfaste generellt Sensor bracket
13 472523 67 40 | Skruv MéS 6x 14 A2-80 Bolt ISO 4014 - Mé x 14 A2-80
14 473411 53 09 | Bricka BRB 6,4x 12 A2 Washer ISO 7089 - 6
15 4732 21 18 90 | Mutter M6M 8 NF A2-80 Nut DIN 985 - M8 A2
16 473411 6407 | Bricka BRB 8,4x 16 FZV Washer ISO 7089 - 8
17 41651657270 | Sténkskydd Splash guard
18 416527271 40| Fastplat for elektronik Bracket
19 416530652 00| Maskinldda kpl WJ, K-Plus Machine box cpl WJ, K-Plus
20 4165 96639 06| Kontramutter till kabelférskruvning Check nut
21 416530676 00| Kabelférskruvning, PG21 Cable connection, PG21
22 416596639 03| Kontramutter fill kabelférskruvning Check nut
23 4723 1295 40 | Skruv MCS 4x 20 A2-70 Bolt ISO 1207 - M4 x 20
24 473123 12 40 | Mutter M6M 4 A2-80 Hexagon Nut ISO - 4032 - M4
25 473411 36 09 | Bricka BRB 4,3x 9 A2 Washer ISO 7089 - 4
26 416516574 10 | Kabelférskruvning, PG11 Cable connection, PG11
27 4165 27625 00| Elledning med kontaktdon Electric wire, cpl
28 416529662 00| COM Kabel, K-Plus COM Cable, K-Plus
29 416530653 01 | Kretskort, K-plus Print card, K-plus
30 416530663 00| Plintsats kretskort IOCMOS Connector kit IOCMO05
41 4165 31857 00| Kapacitiv givare Capasitive sensor
42 416527625 00| Elledning med kontaktdon Electric wire, cpl
43 500237823 | K-Plus monitor, kompl K-Plus monitor, cpl
44 41653317500( Givarfaste WJ Sensor bracket WJ
45 416533177 00| Givartapp M8, kort Sensor pin M8, short
46 4165 33338 00| Faste for tryckknapp Bracket for pushbutton
47 4165 33348 00| Tryckknapp for vridprov Pushbutton for calibration
48 472412 93 40 | Skruv MRX 4x 16 A2-70-Z Screw ISO 7045 - M4 x 16 A2-70-Z
49 4165 32383 00| Monteringsbygel, K-Plus Monitor bracket, K-Plus
50 416597058 00| Stj@rnvred, Méx15 Lobe knob, Méx15
51 4735217301 | Ldsbricka AZ 10,5x18 FZB Washer DIN 6798-A10.5
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Pos nr/

Ref No Egrtﬂlj c',"/ Bendmning Description
1210 6 $4812 MITTSEKTION, $4812 MIDDLE SECTION, $4812
1 416513074 00 | Rampfaste, komplett Boom bracket, cpl
2 4165 33169 30| Rampstag Boom stay
3 416599573 30| Trappstegsforldngning Step extension
4 416598015 00| Mellanldgg Plate
5 416514303 00 | Katting 11 lank, L=517 Chain 11 links, L=517
6 416510197 44 | Bricka fér vandpinne Washer
7 416513527 00 | Ok, svetsat Bracket, welded
8 416516902 00 | Gummibuffert, @70x35 Rubber damper, @70x35
9 416516903 00 | Bricka, @18/75x6 Washer, @18/75x6
10 4731 23 24 07 | Mutter MéM 16- 8 FZV Nut ISO - 4032 - M16 FZV
11 4721 42 62 40 | Fjaddrande rérpinne FRP 4x 32 RFS Spring Pin ISO 8752 - 4 x 32 A2
12 416519511 00 | Rak schackel, M12 FZV Schackle, M12 FZV
13 416519538 00 | Katting @9x53, 1 Lank, L=53 Chain @9x53, 1 Lank, L=53
14 41651669500 | Skyddsrér, @35/38, L=760 Protective tube, @35/38, L=760
15 416512751 88 | Spridarfaste, kompl Spreader bracket, cpl
16 41651674500 | Gummibuffert Rubber damper
17 473411 53 09 | Bricka BRB 6,4x 12 A2 Washer ISO 7089 - 6
18 473411 78 07 | Bricka BRB 13x 24 FZV Washer ISO 7089 - 12
19 473411 86 07 | Bricka BRB 17x 30 FZV Washer ISO 7089 - 16
20 4725 23 68 40 | Skruv MéS éx 16 A2-80 Bolt ISO 4014 - Méx 16
21 47252536 57 | Skruv MéS 12x 30- 8.8 FZV Bolt ISO 4014 - M12 x 30-8.8
22 472525 40 57 | Skruv MéS 12x 40- 8.8 FZV Bolt ISO 4014 - M12 x 40-8.8 FZV
23 47252538 57 | Skruv MéS 12x 35- 8.8 FZV Bolt ISO 4014 - M12 x 35-8.8
24 472526 29 57 | Skruv MéS 16x 45- 8.8 FZV Bolt ISO 4014 - M16 x 45-8.8 FZV
25 416503619 02 | Mutter M6MF 6 A2-70 Nut ISO - 4161 Mé A2
26 4732 21 2290 | Mutter M6M 12 NF A2-80 Nut DIN 985 - M12
27 473221 2490 | Mutter M6M 16 NF A2-80 Nut DIN 985 - M16 A2-80
28 4165 98628 30| Rambalksféridngning, vanster Chassie extension, LH
29 4165 98629 30| Rambalksféridngning, vanster Chassie extension, LH
30 416512751 89 | Spridarplatta Spreader plate
31 41651456000 | Spindel M16, kompl Threaded rod M16, cpl
32 416519573 00 | Tapp Pin
33 416511160 59 | Katting @9x53, 18 lank, L=955 Chain @9x53, 18 links, L=955

69




27\ 26\ 24

22 125

15717719

16,23 /21

11

33" 28''20'18

13

12

14

10

16

28

22\ 24\ 25\ 21

33" 132

23, \31

30

1227

2019-01-15



2019-01-15

Pos nr/

Ref No Egrtﬂlj c',"/ Bendmning Description
12270 SPRIDARROR $4812 SPREADER TUBES $4812
41652790500 | Spridarrdr, L=6000 mm Spreader fube, L=6000 mm
4165 1300505 | Spridarrér, L=100 m Spreader tube, L=100 m

1 416514114 50 | Spridarrér, L= 269 Spreader fube, L= 269
2 416514114 60 | Spridarrér, L= 381 Spreader fube, L= 381
3 41651411470 | Spridarrér, L= 869 Spreader fube, L= 869
4 41651411480 | Spridarrér, L= 981 Spreader fube, L= 981
5 41651411520 | Spridarrdr, L=1469 Spreader tube, L=1469
6 416514118 50 | Spridarrér, L=1575 Spreader tube, L=1575
7 416514118 60 | Spridarrdr, L=1885 Spreader tube, L=1885
8 416514120 50 | Spridarrdr, L=2205 Spreader tube, L=2205
9 4165 33004 00| Spridarrdr, L=2400 Spreader tube, L=2400
10 416597770 00| Spridarrdr, L=2540 Spreader tube, L=2540
11 416527902 00| Spridarrdr, L=2760 Spreader tube, L=2760
12 416522585 00| Spridarrdr, L=2920 Spreader tube, L=2920
13 4165 22585 00| Spridarrér, L=2920 Spreader tube, L=2920
14 41651424500 | Spridarrér, L=2970 Spreader tube. L=2970
15 4165 14237 00 | Spridarrér, L1=3020 Spreader tube, L=3020
16 4165 14393 00 | Spridarrér, L=3070 Spreader tube, L=3070
17 41651423500 | Spridarrér, L1=3100 Spreader tube, L=3100
18 41651439400 | Spridarrdr. L=3165 Spreader tube, L=3165
19 416514236 00 | Spridarrdr, L=3200 Spreader tube, L=3200
20 416527904 00| Spridarrér, L=3320 Spreader tube, L=3320
21 416514246 00 | Spridarrdr, L=3470 Spreader tube, L=3470
22 416514251 00 | Spridarrdr, L=3560 Spreader tube, L=3560
23 416514248 00 | Spridarrdr, L=3590 Spreader tube, L=3590
24 416514384 00 | Spridarrdr, L=3665 Spreader tube, L=3665
25 416515831 00 | Spridarrér, L=3690 Spreader tube, L=36%90
26 416514249 00 | Spridarrér, L=3755 Spreader tube, L=3755
27 416514386 00 | Spridarrér, L=3870 Spreader fube, L=3870
28 41651216073 | Spridarkrdk, gummi Spreader bend, rubber
29 416516148 00 | Skarvmuff Joint sleeve
30 416512189 26 | Skarvror Connector pipe
31 416516636 00 | Gummislang, L=150 Rubber hose, L=150
32 416516634 00 | Gummislang (oval) Rubber hose (oval)
33 4165 25094 00| Buntband svart, L=290 Self locking fies, L=290
34 41651952000 | Slangkldmma, @50-70 Hose clamp, @50-70
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Ref No Egrtﬂlj c',"/ Bendmning Description
1406 6 35671| MITTSEKTION BAS, $4818 MIDDLE SECTION BASE, $4818
1 4165 24355- 30| Rampfaste Middle frame
2 4165 35548 30| Pendlingsram, hdger Pivoted frame, RH
3 4165 24352- 30| Rampstag Boom stay
4 416596722 00| Hdllare, @52 Clamp, @52
5 4165 35549 30| Pendlingsram, vénster Pivoted frame, LH
6 416596298 00| Lastapp, @30x70 Locking pin, @30x70
7 416521910 00| Skyddsplugg, KR80x80 Protective cap, KR80x80
8 416585884 00| Bricka, @17/38x10 Washer, @17/38x10
9 416523819 00| Friktionstejp Friction tape
10 4165 22190- 30| Bygel Bracket
11 416522189 00| Dubbeltapp Dubble pin
12 4165 21543- 30| Centreringsstag Centre stay
13 416521676 00| Bricka, @21/108x8 Washer, @21/108x8
14 416573993 00| Gummifjader Rubber spring
15 416519529 00 | Stétdémpare, justerbar Shock damper, adjustable
16 416522261 00| Bricka, @16,5/40x19 Washer, @16,5/40x19
17 416522478 00| Cylindrisk pinne, @19x71 Parallel pin, @19x71
18 416573301 01 | Cylindrisk bult, @16x60 Headed clevis pin, @16x60
19 416585469 00| Cylindrisk bult, @30x74 Headed clevis pin, @30x74
20 4165 24363- 30| Stabiliseringsstag L=1030 Stability bar L=1030
21 472524 51 40 | Skruv MéS 8x 20 A2-80 Bolt ISO 4014 - M8 x 20 A2-80
22 47252538 57 | Skruv MéS 12x 35- 8.8 FZV Bolt ISO 4014 - M12 x 35-8.8
23 4725 25 40 57 | Skruv MéS 12x 40- 8.8 FZV Bolt ISO 4014 - M12 x 40-8.8 FZV
24 472525 41 57 | Skruv MéS 12x 45- 8.8 FZV Bolt ISO 4014 - M12 x 45-8.8
25 472526 32 81 | Skruv MéS 16x 60-10.9 MW Bolt ISO 4014 M16x60-10.9 MW
26 472526 8272 | Skruv MéS 20x 90- 8.8 FZV Bolt ISO 4017 - M20 x 90-8.8 FZV
27 4732 21 2290 | Mutter M6M 12 NF A2-80 Nut DIN 985 - M12
28 4732 21 24 90 | Mutter M6M 16 NF A2-80 Nut DIN 985 - M16 A2-80
29 4732 21 26 51 | Mutter M6M 20- 8 NF FZB Nut ISO 7040-M20-8-NF FZB
30 4731 23 2207 | Mutter M6M 12- 8 FZV Nut ISO - 4032 - M12 FZV
31 4731 23 24 07 | Mutter MéM 16- 8 FZV Nut ISO - 4032 - M16 FZV
32 4731 23 24 51 | Mutter M6M 16-10 MW Nut ISO-4032 M16-10 MW
33 4731 4324 01 | Mutter ML6M 16- 5 FZB Hexagon Thin Nut ISO - 4035 - M16
34 4734 11 6409 | Bricka BRB 8,4x 16 A2 Washer ISO 7089- 8 A2
35 473411 78 07 | Bricka BRB 13x 24 FZV Washer ISO 7089 - 12
36 473411 86 07 | Bricka BRB 17x 30 FZV Washer ISO 7089 - 16
37 473411 9207 | Bricka BRB 21x 37 FZV Washer ISO 7089 - 20 FZV
38 4738 88 20 03 | Smdrjnippel, AM 8x1,25 FZB Grease nipple, AM 8x1,25 FZB
39 416586240 04 | Fjadrande rérpinne FRP 16x 24 Spring pin DIN 7346 S @16x 24
40 4721 42 62 40 | Fj&drande rérpinne FRP 4x 32 RFS Spring Pin ISO 8752 - 4 x 32 A2
41 4721 43 47 40 | Fjaddrande rérpinne FRP 6x 40 RFS Spring Pin ISO 8752 - 6 x 40 - A2
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Ref No Egrtﬂlj c',"/ Bendmning Description

1402 6 35358| MITTSEKTION, $4818 MIDDLE SECTION, $4818
1 416511151 27 | Katting @8x47, 9 1ank L=423 Chain @8x47, 9 links, L=423
2 416519601 00 | Rak schackel, M10 Schackle, M10
3 4165 25094 00| Buntband svart, L=290 Self locking ties, L=290
4 416535789 00| Skyddsrér, @35/38, L=345 Protective tube, @35/38, L=345
5 416512751 88 | Spridarfaste, kompl Spreader bracket, cpl
6 416512751 89 | Spridarplatta Spreader plate
7 416514121 20- | Spridarrdr, L= 220 Spreader pipe, L= 220
8 416512172 55| Spridarrér, L= 315 Spreader fube, L= 315
9 416512176 10 | Spridarrér, L= 396 Spreader pipe, L= 396
10 41652257000 | Spridarrér, L= 490 Spreader pipe, L= 490
11 41652257100 | Spridarrér, L= 580 Spreader pipe, L= 580
12 416512176 09 | Spridarrér, L= 284 Spreader pipe, L= 284
13 416527902 00| Spridarrdr, L=2760 Spreader tube, L=2760
14 416535788 00 | Spridarrér, L= 2820 Spreader pipe, L= 2820
15 4165 22585 00| Spridarrér, L=2920 Spreader tube, L=2920
16 416522587 00 | Spridarrér, L= 3060 Spreader pipe, L= 3060
17 41652257500 | Spridarrér, L= 1630 Spreader pipe, L= 1630
18 416535787 00 | Spridarrér, L=1710 Spreader pipe, L= 1710
19 4165 22578 00- | Spridarrér, L= 1870 Spreader pipe, L= 1870
20 416514120 10 | Spridarrér, L=1965 Spreader tube, L=1965
21 416514377 00 | Spridarrdr, L= 2100 Spreader pipe, L= 2100
22 416512160 73 | Spridarkrdk, gummi Spreader bend, rubber
23 4165 35669 30| Hdllare, ljusramp Bracket, lightbar
24 416532511 30| Belysningsror Rear light tube
25 47252534 57 | Skruv MéS 12x 25- 8.8 FZV Bolt ISO 4014 - M12 x 25
26 472523 68 40 | Skruv MéS 6x 16 A2-80 Bolt ISO 4014 - Mé x 16
27 416503619 02 | Mutter M6MF 6 A2-70 Nut ISO - 4161 M6 A2
28 4734 11 78 07 | Bricka BRB 13x 24 FZV Washer ISO 7089 - 12
29 473411 5309 | Bricka BRB 6,4x 12 A2 Washer ISO 7089 - 6
30 4721 43 47 40 | Fj&ddrande rérpinne FRP 6x 40 RFS Spring Pin ISO 8752 - 6 x 40 - A2
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Pos nr/

Ref No Egrtﬂlj c',"/ Bendmning Description

1403 SIDOSEKTION 1 4818 BOOM SECTION 1 4818

1 4165 35608 30| Barbom sektion 1, héger 18 m Spreader boom section 1, RH 18 m
2 4165 35653 30| Barbom sektion 1, vanster 18m Spreader boom section 1, LH 18m
3 416596720 00| Hdllare, @58 Support, @58
4 416596722 00| Hdllare, @52 Clamp, @52
5 416523819 00| Friktionstejp Friction tape
6 4165 32826 00| Vibrationsddmpare, @40x30 Isolator, @40x30
7 416512751 88 | Spridarfaste, kompl Spreader bracket, cpl
8 416512751 89 | Spridarplatta Spreader plate
9 416512160 73 | Spridarkrok, gummi Spreader bend, rubber
10 416525094 00| Buntband svart, L=290 Self locking ties, L=290
11 416516148 00 | Skarvmuff Joint sleeve
12 416514118 70 | Spridarrdr, L= 2085 Spreader pipe, L= 2085
13 41652257400 | Spridarrér, L= 1400 Spreader pipe, L= 1400
14 41652257000 | Spridarrér, L= 490 Spreader pipe, L= 490
15 416521672 30| Lank, inre Link, inner
16 416535651 30| Rampstag Spreader bar
17 416596298 00| Lastapp, @30x70 Locking pin, @30x70
18 416521983 00| Lastapp, @16x60 Locking pin, @16x60
19 416522481 00| Vajeréra Wire bracket
20 41651654000 | Flénsbussning, @16/25/35x18 Flange bushing, @16/25/35x18
21 416522308 00| Vantskruv M12, 225-305 Turnbuckle M12, 225-305
22 4738 88 20 03 | Smodrjnippel, AM 8x1,25 FZB Grease nipple, AM 8x1,25 FZB
23 472524 51 40 | Skruv MéS 8x 20 A2-80 Bolt ISO 4014 - M8 x 20 A2-80
24 472526 36 72 | Skruv MéS 16x 80- 8.8 FZV Bolt ISO 4017 - M16 x 80-8.8 FZV
25 472523 68 40 | Skruv MéS 6x 16 A2-80 Bolt ISO 4014 - Méx 16
26 472525 32 57 | Skruv MéS 12x 20- 8.8 FZV Bolt ISO 4014-M12x20-8.8 FZV
27 472524 95 40 | Skruv MéS 10x 30 A2-80 Bolt ISO 4014 - M10 x 30 A2-80
28 4731 23 24 07 | Mutter MéM 16- 8 FZV Nut ISO - 4032 - M16 FZV
29 473221 18 90 | Mutter M6M 8 NF A2-80 Nut DIN 985 - M8 A2
30 416503619 02 | Mutter M6MF 6 A2-70 Nut ISO - 4161 M6 A2
31 4732 21 2290 | Mutter M6M 12 NF A2-80 Nut DIN 985 - M12
32 473411 86 07 | Bricka BRB 17x 30 FZV Washer ISO 7089 - 16
33 4734 11 6409 | Bricka BRB 8,4x 16 A2 Washer ISO 7089- 8 A2
34 4734 11 53 09 | Bricka BRB 6,4x 12 A2 Washer ISO 7089 - 6
35 4165 22477 00| Bricka, @38,5/57x3 Washer, @38,5/57x3
36 47341178 07 | Bricka BRB 13x 24 FZV Washer ISO 7089 - 12
37 4721 43 85 40 | Fj&ddrande rérpinne FRP 8x 50 RFS Spring pin ISO 8752 8x 50 RFS
38 47252538 57 | Skruv MéS 12x 35- 8.8 FZV Bolt ISO 4014 - M12 x 35-8.8
39 472524 49 40 | Skruv MéS 8x 16 A2-80 Bolt ISO 4014 - M8 x 16 A2
40 4721 42 62 40 | Fj&drande rérpinne FRP 4x 32 RFS Spring Pin ISO 8752 - 4 x 32 A2
41 473411 73 09 | Bricka BRB 10,5x 20 A2 Washer ISO 7089 - 10
42 47322120 90 | Mutter M6M 10 NF A2-80 Nut DIN 985- M10 A2-80
43 4165 35545 00| Vajer @4, L=2040, kpl Wire @4, L=2040, cpl
44 416519601 00 | Rak schackel, M10 Schackle, M10
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1404 6 35660| SIDOSEKTION 2, $4818 BOOM SECTION 2, $4818
1 4165 35557 30| Bdarbom sektion 2, héger 18 m Spreader boom section 2, RH 18 m
2 4165 35655 30| Barbom sektion 2, vanster 18m Spreader boom section 2, L.H 18m
3 41651831000 | Spdrrhake kompl, hdger Catch compl, right
4 416535663 30| Stotstdng, I&dng Pushrod, long
5 416517906 00 | Tryckfiader, @17/29x88 Compression spring, @17/29x88
6 416516556 00 | Ringsprint, @8x37 Linch pin, @8x37
7 416596720 00| Hdllare, @58 Support, @58
8 416596722 00| Hdllare, @52 Clamp, @52
9 416535526 00| Hdallare, @52 Clamp, @52
10 416516148 00 | Skarvmuff Joint sleeve
11 416512751 88 | Spridarfaste, kompl Spreader bracket, cpl
12 416512751 89 | Spridarplatta Spreader plate
13 416512160 73 | Spridarkrdk, gummi Spreader bend, rubber
14 4165 25094 00| Buntband svart, L=290 Self locking ties, L=290
15 416522608 00 | Spridarrér, L= 2720 Spreader pipe, L= 2720
16 416535791 00 | Spridarrér, L= 1990 Spreader pipe, L= 1990
17 416512189 67 | Spridarrér, L= 1050 Spreader pipe, L= 1050
18 416514120 30 | Spridarrér, L= 165 Spreader pipe, L= 165
19 416523819 00| Friktionstejp Friction tape
20 416521683 32| Rampstag 1-4 Spreader bar 1-4
21 416596799 00| Cylindrisk bult, @16x95 Headed clevis pin, @16x95
22 41651667400 | Ogleskruv, M12x200 Eye bolt, M12x200
23 416512187 42 | Dragfjader Extension Spring
24 416515883 00 | Dragstag (ficder) Tie rod (spring)
25 41651586500 | Lank Link
26 416516540 00 | Flénsbussning, @16/25/35x18 Flange bushing, @16/25/35x18
27 416521983 00| Lastapp, @16x60 Locking pin, @16x60
28 4725 23 68 40 | Skruv MéS éx 16 A2-80 Bolt ISO 4014 - Méx 16
29 472524 51 40 | Skruv MéS 8x 20 A2-80 Bolt ISO 4014 - M8 x 20 A2-80
30 472524 93 40 | Skruv MéS 10x 25 A2-80 Bolt ISO 4014-M10x25 A2-80
31 4725 24 49 40 | Skruv MéS 8x 16 A2-80 Bolt ISO 4014 - M8 x 16 A2
32 473221 18 90 | Mutter Mé6M 8 NF A2-80 Nut DIN 985 - M8 A2
33 473221 2490 | Mutter M6M 16 NF A2-80 Nut DIN 985 - M16 A2-80
34 4732212090 | Mutter M6M 10 NF A2-80 Nut DIN 985- M10 A2-80
35 4731 23 22 07 | Mutter MéM 12- 8 FZV Nut ISO - 4032 - M12 FZV
36 416503619 02 | Mutter M6MF 6 A2-70 Nut ISO - 4161 M6 A2
37 473411 5309 | Bricka BRB 6,4x 12 A2 Washer ISO 7089 - 6
38 4734 11 64 09 | Bricka BRB 8,4x 16 A2 Washer ISO 7089- 8 A2
39 4734117309 | Bricka BRB 10,5x 20 A2 Washer ISO 7089 - 10
40 473411 86 07 | Bricka BRB 17x 30 FZV Washer ISO 7089 - 16
41 4734120007 | Bricka BRB 26x 45 FZV Washer ISO 7089 - 1 inch
42 47341204 07 | Bricka BRB 31x 56 FZV Washer ISO 7089 - 30
43 4721 42 62 40 | Fj&ddrande rérpinne FRP 4x 32 RFS Spring Pin ISO 8752 - 4 x 32 A2
44 4721 43 83 40 | Fj&ddrande rérpinne FRP 8x 40 RFS Spring pin ISO 8752 8x40 RFS
45 4721 43 85 40 | Fj&ddrande rérpinne FRP 8x 50 RFS Spring pin ISO 8752 8x 50 RFS
46 4738 88 20 03 | Smdrjnippel, AM 8x1,25 FZB Grease nipple, AM 8x1,25 FZB
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1405 6 35661| SIDOSEKTION 3, $4818 BOOM SECTION 3, 54818
1 4165 35628 30| Barbom sektion 3, hoger 18 m Beam sektion 3, RH 18 m
2 416535654 30| Barbom Sektion 3 vénster 18m Boom section 3 left 18m
3 416596720 00| Hdllare, @58 Support, @58
4 4165 35393 00| Hdllare, @58 Clamp, @58
5 416516148 00 | Skarvmuff Joint sleeve
6 4165 32826 00| Vibrationsd&mpare, @40x30 Isolator, @40x30
7 416519528 00 | Overfiéder Spring fine
8 416517591 00 | Gummid&mpning Rubber damping
9 416596964 00| Skyddsplugg, KR 30x30x3 Protective cap, KR 30x30x3
10 416512751 88 | Spridarfaste, kompl Spreader bracket, cpl
11 416512751 89 | Spridarplatta Spreader plate
12 416512160 73 | Spridarkrdk, gummi Spreader bend, rubber
13 4165 25094 00| Buntband svart, L=290 Self locking ties, L=290
14 41653579000 | Spridarrér, L= 2850 Spreader pipe, L= 2850
15 416514120 10 | Spridarrér, L=1965 Spreader tube, L=1965
16 41651412020 | Spridarrér, L= 1065 Spreader pipe, L= 1065
17 416514120 30 | Spridarrér, L= 165 Spreader pipe, L= 165
18 41651584500 | Lankarm, svets Link arm, weldment
19 416518167 00 | Tapp, @16x265 Pin, @16x265
20 416518169 00 | Cylindrisk pinne, @16x98 Parallel pin, @16x98
21 472523 68 40 | Skruv MéS 6x 16 A2-80 Bolt ISO 4014 - Méx 16
22 472523 72 40 | Skruv MéS 6x 25 A2-80 Bolt ISO 4014 - Mé x 25 A2-80
23 472524 51 40 | Skruv MéS 8x 20 A2-80 Bolt ISO 4014 - M8 x 20 A2-80
24 472525 40 57 | Skruv MéS 12x 40- 8.8 FZV Bolt ISO 4014 - M12 x 40-8.8 FZV
25 473123 2207 | Mutter M6M 12- 8 FZV Nut ISO - 4032 - M12 FZV
26 4732211690 | Mutter M6M 6 NF A2-80 Nut DIN 985 - Mé
27 473221 18 90 | Mutter Mé6M 8 NF A2-80 Nut DIN 985 - M8 A2
28 416503619 02 | Mutter M6MF 6 A2-70 Nut ISO - 4161 M6 A2
29 473411 5309 | Bricka BRB 6,4x 12 A2 Washer ISO 7089 - 6
30 4734 11 53 49 | Bricka DIN 9021 6,4x18 A2 Washer DIN 9021 - 6.4
31 473411 6409 | Bricka BRB 8,4x 16 A2 Washer ISO 7089- 8 A2
32 47341178 07 | Bricka BRB 13x 24 FZV Washer ISO 7089 - 12
33 473411 86 07 | Bricka BRB 17x 30 FZV Washer ISO 7089 - 16
34 4721 43 83 40 | Fj&ddrande rérpinne FRP 8x 40 RFS Spring pin ISO 8752 8x40 RFS
35 4721 43 85 40 | Fjaddrande rérpinne FRP 8x 50 RFS Spring pin ISO 8752 8x 50 RFS
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12326 21530| MITTSEKTION $4824 MIDDLE SECTION $4824
1 416596722 00| Hallare, @52 Clamp, @52
2 416596298 00| Lastapp, @30x70 Locking pin, @30x70
3 41652191000 Skyddsplugg, KR80x80 Protective cap, KR80x80
4 416522189 00| Dubbeltapp Dubble pin
5 416522261 00| Bricka, @16,5/40x19 Washer, @16,5/40x19
6 4165 22478 00| Cylindrisk pinne, @19x71 Parallel pin, @19x71
7 416573993 00| Gummifjader Rubber spring
8 416521676 00| Bricka, @21/108x8 Washer, @21/108x8
9 416585469 00| Cylindrisk bult, @30x74 Headed clevis pin, @30x74
10 416519601 00 | Rak schackel, M10 Schackle, M10
11 416510207 50 | Katting @8x47, 18 1ank, L=846 Chain @8x47, 18 links, L=846
12 41651669500 | Skyddsrér, @35/38, L=760 Protective tube, @35/38, L=760
13 416585884 00| Bricka, @17/38x10 Washer, @17/38x10
14 416573301 01 | Cylindrisk bult, @16x60 Headed clevis pin, @16x60
15 416512751 88 | Spridarfaste, kompl Spreader bracket, cpl
16 416512751 89 | Spridarplatta Spreader plate
17 416523819 00| Friktionstejp Friction tape
18 4725 23 68 40 | Skruv MéS 6x 16 A2-80 Bolt ISO 4014 - Méx 16
19 472524 51 40 | Skruv MéS 8x 20 A2-80 Bolt ISO 4014 - M8 x 20 A2-80
20 47252538 57 | Skruv MéS 12x 35- 8.8 FZV Bolt ISO 4014 - M12 x 35-8.8
21 472525 41 57 | Skruv MéS 12x 45- 8.8 FZV Bolt ISO 4014 - M12 x 45-8.8
22 472526 32 81 | Skruv MéS 16x 60-10.9 MW Bolt ISO 4014 M16x60-10.9 MW
23 472526 8272 | Skruv MéS 20x 90- 8.8 FZV Bolt ISO 4017 - M20 x 90-8.8 FZV
24 416503619 02 | Mutter M6MF 6 A2-70 Nut ISO - 4161 M6 A2
25 4731232207 | Mutter M6M 12- 8 FZV Nut ISO - 4032 - M12 FZV
26 473221 2290 | Mutter M6M 12 NF A2-80 Nut DIN 985 - M12
27 4731 432401 | Mutter ML6M 16- 5 FZB Hexagon Thin Nut ISO - 4035 - M16
28 4731232407 | Mutter M6M 16- 8 FZV Nut ISO - 4032 - M16 FZV
29 473221 24 90 | Mutter M6M 16 NF A2-80 Nut DIN 985 - M16 A2-80
30 473221 26 51 | Mutter M6M 20- 8 NF FZB Nut ISO 7040-M20-8-NF FZB
31 473411 53 09 | Bricka BRB 6,4x 12 A2 Washer ISO 7089 - 6
32 473411 64 09 | Bricka BRB 8,4x 16 A2 Washer ISO 7089- 8 A2
33 47341178 07 | Bricka BRB 13x 24 FZV Washer ISO 7089 - 12
34 473411 86 07 | Bricka BRB 17x 30 FZV Washer ISO 7089 - 16
35 473411 9207 | Bricka BRB 21x 37 FZV Washer ISO 7089 - 20 FZV
36 4738 88 20 03 | Smorjnippel, AM 8x1,25 FZB Grease nipple, AM 8x1,25 FZB
37 416586240 04 | Fjadrande rérpinne FRP 16x 24 Spring pin DIN 7346 S @16x 24
38 4721 42 62 40 | Fjaddrande rérpinne FRP 4x 32 RFS Spring Pin ISO 8752 - 4 x 32 A2
39 4721 43 47 40 | Fjadrande rérpinne FRP 6éx 40 RFS Spring Pin ISO 8752 - 6 x 40 - A2
40 4725 25 40 57 | Skruv MéS 12x 40- 8.8 FZV Bolt ISO 4014 - M12 x 40-8.8 FZV
41 41651957300 | Tapp Pin
42 416519529 00 | Stétdémpare, justerbar Shock damper, adjustable
43 4165 24355- 30| Rampfdste Middle frame
44 4165 35548 30| Pendlingsram, hdger Pivoted frame, RH
45 4165 24352- 30| Rampstag Boom stay
46 4165 35549 30| Pendlingsram, vénster Pivoted frame, LH
47 4165 24363- 30| Stabiliseringsstag L=1030 Stability bar L=1030
48 4165 22190- 30| Bygel Bracket
49 4165 21543- 30| Centreringsstag Centre stay
50 4731 23 24 51 | Mutter M6M 16-10 MW Nut ISO-4032 M16-10 MW
51 416532511 30| Belysningsror Rear light tube
52 416516540 00 | Flansbussning, @16/25/35x18 Flange bushing, @16/25/35x18
53 416521983 00| Lastapp, @16x60 Locking pin, @16x60
54 472524 49 40 | Skruv MéS 8x 16 A2-80 Bolt ISO 4014 - M8 x 16 A2
55 416525094 00| Buntband svart, L=290 Self locking ties, L=290
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Ref No Egrtﬂlj c',"/ Bendmning Description
12340 21530| SIDOSEKTION 1 & 2, $4824 BOOM SECTIONS 1 & 2, 54824

1 416521991 30| Barbom sektion 1, vanster Spreader boom section 1, LH
2 416521992 30| Barbom sektion 1, hdger Spreader boom section 1, RH
3 416521989 30| Barbom sektion 2, vénster Spreader boom section 2, L.H
4 416521990 30| Bdrbom sektion 2, hdger Spreader boom section 2, RH
5 416521683 31| Rampstag 1 Spreader bar 1
6 416521683 32| Rampstag 2 Spreader bar 2
7 416521683 33| Rampstag 3 Spreader bar 3
8 416596720 00| Hdllare, @58 Support, @58
9 416596722 00| Hdllare, @52 Clamp, @52
10 416521672 30| Lank, inre Link, inner
11 416521679 30| Lank, ytire Link, outer
12 416596298 00| Lastapp, @30x70 Locking pin, @30x70
13 4165 32826 00| Vibrationsd&mpare, @40x30 Isolator, @40x30
14 4165 22308 00| Vantskruv M12, 225-305 Turnbuckle M12, 225-305
15 416522481 00| Vajeréra Wire bracket
16 416516540 00 | Flénsbussning, @16/25/35x18 Flange bushing, &16/25/35x18
17 416522466 00| Vajer @4, L=2180, kpl Wire @4, L=2180, cpl
18 416521983 00| Léstapp, @16x60 Locking pin, @16x60
19 416522477 00| Bricka, @38,5/57x3 Washer, @38,5/57x3
20 416523819 00| Friktionstejp Friction tape
21 4725 24 49 40 | Skruv Mé6S 8x 16 A2-80 Bolt ISO 4014 - M8 x 16 A2
22 472524 51 40 | Skruv MéS 8x 20 A2-80 Bolt ISO 4014 - M8 x 20 A2-80
23 472524 95 40 | Skruv MéS 10x 30 A2-80 Bolt ISO 4014 - M10 x 30 A2-80
24 472525 32 57 | Skruv MéS 12x 20- 8.8 FZV Bolt ISO 4014-M12x20-8.8 FZV
25 47252538 57 | Skruv MéS 12x 35- 8.8 FZV Bolt ISO 4014 - M12 x 35-8.8
26 472526 36 72 | Skruv MéS 16x 80- 8.8 FZV Bolt ISO 4017 - M16 x 80-8.8 FZV
27 473221 18 90 | Mutter Mé6M 8 NF A2-80 Nut DIN 985 - M8 A2
28 47322120 90 | Mutter M6M 10 NF A2-80 Nut DIN 985- M10 A2-80
29 4732 21 2290 | Mutter M6M 12 NF A2-80 Nut DIN 985 - M12
30 4731 23 2407 | Mutter M6M 16- 8 FZV Nut ISO - 4032 - M16 FZV
31 473411 6409 | Bricka BRB 8,4x 16 A2 Washer ISO 7089- 8 A2
32 4734 11 73 09 | Bricka BRB 10,5x 20 A2 Washer ISO 7089 - 10
33 47341178 07 | Bricka BRB 13x 24 FZV Washer ISO 7089 - 12
34 473411 86 07 | Bricka BRB 17x 30 FZV Washer ISO 7089 - 16
35 47341204 07 | Bricka BRB 31x 56 FZV Washer ISO 7089 - 30
36 4738 88 20 03 | Smdrjnippel, AM 8x1,25 FZB Grease nipple, AM 8x1,25 FZB
37 4721 42 62 40 | Fj&ddrande rérpinne FRP 4x 32 RFS Spring Pin ISO 8752 - 4 x 32 A2
38 4721 43 85 40 | Fj&ddrande rérpinne FRP 8x 50 RFS Spring pin ISO 8752 8x 50 RFS
39 416519601 00 | Rak schackel, M10 Schackle, M10
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Pos nr/

Ref No Egrtﬂlj c',"/ Bendmning Description

12350 21530| SIDOSEKTION 3 & 4, $4824 BOOM SECTIONS 3 & 4, 54824
1 416521987 30| Barbom sektion 3, vanster Spreader boom section 3, LH
2 416521988 30| Barbom sektion 3, hdger Spreader boom section 3, RH
3 416521985 30| Barbom Sektion 4 vénster Boom section 4 left
4 416521986 30| Barbom sektion 4 hdger Beam sektion 4 right
5 416518309 00 | Spdrrhake kompl, vénster Catch compl, left
6 41651831000 | Spdrrhake kompl, hdger Catch compl, right
7 416596720 00| Hdllare, @58 Support, @58
8 416596722 00| Hdllare, @52 Clamp, @52
9 416521683 34| Rampstag 4 Spreader bar 4
10 416518167 00 | Tapp, @16x265 Pin, @16x265
11 416519528 00 | Overfiider Spring fine
12 416517591 00 | Gummid&mpning Rubber damping
13 4165 96964 00| Skyddsplugg, KR 30x30x3 Protective cap, KR 30x30x3
14 416522292 30| Stotstang Pushrod
15 416517906 00 | Tryckfiader, @17/29x88 Compression spring, @17/29x88
16 416596799 00| Cylindrisk bult, @16x95 Headed clevis pin, @16x95
17 41651586500 | Lank Link
18 41651584500 | Lankarm, svets Link arm, weldment
19 416518169 00 | Cylindrisk pinne, @16x98 Parallel pin, @16x98
20 416515883 00 | Dragstag (fiader) Tie rod (spring)
21 41651667400 | Ogleskruv, M12x200 Eye bolt, M12x200
22 416512187 42 | Dragfjader Extension Spring
23 416516556 00 | Ringsprint, @8x37 Linch pin, @8x37
24 416516540 00 | Flansbussning, @16/25/35x18 Flange bushing, @16/25/35x18
25 416521983 00| Lastapp, @16x60 Locking pin, @16x60
26 416523819 00| Friktionstejp Friction tape
27 47252372 40 | Skruv MéS éx 25 A2-80 Bolt ISO 4014 - Mé x 25 A2-80
28 4725 24 49 40 | Skruv MéS 8x 16 A2-80 Bolt ISO 4014 - M8 x 16 A2
29 472524 51 40 | Skruv MéS 8x 20 A2-80 Bolt ISO 4014 - M8 x 20 A2-80
30 472524 95 40 | Skruv MéS 10x 30 A2-80 Bolt ISO 4014 - M10 x 30 A2-80
31 472525 41 57 | Skruv MéS 12x 45- 8.8 FZV Bolt ISO 4014 - M12 x 45-8.8
32 4732 21 16 90 | Mutter M6M 6 NF A2-80 Nut DIN 985 - Mé
33 473221 18 90 | Mutter M6M 8 NF A2-80 Nut DIN 985 - M8 A2
34 4732 21 20 90 | Mutter M6M 10 NF A2-80 Nut DIN 985- M10 A2-80
35 4731 2322 07 | Mutter MéM 12- 8 FZV Nut ISO - 4032 - M12 FZV
36 4732 21 24 90 | Mutter M6M 16 NF A2-80 Nut DIN 985 - M16 A2-80
37 4734 11 53 09 | Bricka BRB 6,4x 12 A2 Washer ISO 7089 - 6
38 4734 11 6409 | Bricka BRB 8,4x 16 A2 Washer ISO 7089- 8 A2
39 4734 11 7309 | Bricka BRB 10,5x 20 A2 Washer ISO 7089 - 10
40 47341178 07 | Bricka BRB 13x 24 FZV Washer ISO 7089 - 12
41 473411 86 07 | Bricka BRB 17x 30 FZV Washer ISO 7089 - 16
42 4734120007 | Bricka BRB 26x 45 FZV Washer ISO 7089 - 1 inch
43 4734 12 04 07 | Bricka BRB 31x 56 FZV Washer ISO 7089 - 30
44 4738 88 20 03 | Smorjnippel, AM 8x1,25 FZB Grease nipple, AM 8x1,25 FZB
45 4721 42 62 40 | Fjadrande rérpinne FRP 4x 32 RFS Spring Pin ISO 8752 - 4 x 32 A2
46 4721 43 83 40 | Fjaddrande rérpinne FRP 8x 40 RFS Spring pin ISO 8752 8x40 RFS
47 4721 43 85 40 | Fjaddrande rérpinne FRP 8x 50 RFS Spring pin ISO 8752 8x 50 RFS
48 4165 32826 00| Vibrationsddmpare, @40x30 Isolator, @40x30
49 4734 11 53 49 | Bricka DIN 9021 6,4x18 A2 Washer DIN 9021 - 6.4
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Ref No Egrtﬂlj c',"/ Bendmning Description
1236 6 SPRIDARROR MITTEN OCH SEKTION 1, $4824 SPREADER TUBES MIDDLE AND SECTION 1, $4824
41652790500 | Spridarrdr, L=6000 Spreader fube, L=6000
1 416512751 88 | Spridarfaste, kompl Spreader bracket, cpl
2 416512751 89 | Spridarplatta Spreader plate
3 416519573 00 | Tapp Pin
4 4165 14121 20- | Spridarrér, L= 220 Spreader pipe, L= 220
5 416512176 09 | Spridarrér, L= 284 Spreader pipe, L= 284
6 416512172 55| Spridarrér, L= 315 Spreader fube, L= 315
7 416512176 10 | Spridarrér, L= 396 Spreader pipe, L= 396
8 41652257000 | Spridarrér, L= 490 Spreader pipe, L= 490
9 41652257100 | Spridarrér, L= 580 Spreader pipe, L= 580
10 416522572 00| Spridarrér, L= 900 Spreader pipe, L= 900
11 416522573 00 | Spridarrdr, L= 1120 Spreader pipe, L= 1120
12 41652257500 | Spridarrér, L= 1630 Spreader pipe, L= 1630
13 416535787 00 | Spridarrér, L=1710 Spreader pipe, L= 1710
14 416522577 00- | Spridarrér, L= 1790 Spreader pipe, L= 1790
15 4165 22578 00- | Spridarrér, L= 1870 Spreader pipe, L= 1870
16 416522580 00 | Spridarrér, L= 2030 Spreader pipe, L= 2030
17 416522581 00 | Spridarrér, L= 2070 Spreader pipe, L= 2070
18 416522582 00 | Spridarrér, L= 2185 Spreader pipe, L= 2185
19 416597769 00| Spridarrdr, L=2315 Spreader tube, L=2315
20 416522584 00 | Spridarrdr, L= 2785 Spreader pipe, L= 2785
21 416535788 00 | Spridarrdr, L= 2820 Spreader pipe, L= 2820
22 416522585 00| Spridarrér, L=2920 Spreader tube, L=2920
23 416522586 00- | Spridarrér, L= 3000 Spreader pipe, L= 3000
24 416522587 00 | Spridarrdr, L= 3060 Spreader pipe, L= 3060
25 416525094 00| Buntband svart, L=290 Self locking fies, L=290
26 41651216073 | Spridarkrdk, gummi Spreader bend, rubber
27 416516148 00 | Skarvmuff Joint sleeve
28 4165 27902 00| Spridarrdr, L=2760 Spreader fube, L=2760
29 4725 23 68 40 | Skruv MéS 6x 16 A2-80 Bolt ISO 4014 - Mé x 16
30 473411 5309 | Bricka BRB 6,4x 12 A2 Washer ISO 7089 - 6
31 416503619 02 | Mutter M6MF 6 A2-70 Nut ISO - 4161 M6 A2
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1237 6 SPIDARROR SEKTION 3 & 4, 54824 SPREADER TUBES SECTION 3 & 4, $4824

41652790500 | Spridarrdr, L=6000 Spreader fube, L=6000

1 416512751 88 | Spridarfaste, kompl Spreader bracket, cpl

2 416512751 89 | Spridarplatta Spreader plate

3 416519573 00 | Tapp Pin

4 4165 22569 00| Spridarrdr, L= 200 Spreader pipe, L= 200

5 41651411550 | Spridarrér, L= 723 Spreader pipe, L= 723

6 41652257400 | Spridarrér, L= 1400 Spreader pipe, L= 1400

7 416522579 00 | Spridarrdr, L= 1920 Spreader pipe, L= 1920

8 416522583 00 | Spridarrdr, L= 2600 Spreader pipe, L= 2600

9 416522588 00 | Spridarrér, L= 2885 Spreader pipe, L= 2885

10 41651216073 | Spridarkrék, gummi Spreader bend, rubber

11 416516148 00 | Skarvmuff Joint sleeve

12 4165 25094 00| Buntband svart, L=290 Self locking ties, L=290

13 4725 23 68 40 | Skruv MéS éx 16 A2-80 Bolt ISO 4014 - Méx 16

14 473411 53 09 | Bricka BRB 6,4x 12 A2 Washer ISO 7089 - 6

15 416503619 02 | Mutter M6MF 6 A2-70 Nut ISO - 4161 Mé A2
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Ref No Egrtﬂlj c',"/ Bendmning Description
1198 6 BELYSNING LIGHTS

1 4165 99430 00| Breddmarkeringsljus Position light
2 4165 99430 00| Breddmarkeringsljus Position light
3 416512984 85 | Reflex (slGpvagn) Reflex (trailer)
4 4165 32522 30| Reflexfaste Reflector bracket
5 416527981 00| Kabel, RKKB 2x1,5x2000 Cable, RKKB 2x1,5x2000
6 4725 24 60 40 | Skruv MéS 8x 45 A2-80 Bolt ISO 4014 - M8 x 45
7 47252372 40 | Skruv MéS 6x 25 A2-80 Bolt ISO 4014 - Mé x 25 A2-80
8 4723 13 29 40 | Skruv MCS 5x 16 A2-70 Bolt ISO 1207 - M5 x 16 A2-70
9 4734 11 6409 | Bricka BRB 8,4x 16 A2 Washer ISO 7089- 8 A2
10 4734 11 46 09 | Bricka BRB 5,3x 10 A2 Washer ISO 7089 - 5
11 4734 11 53 09 | Bricka BRB 6,4x 12 A2 Washer ISO 7089 - 6
12 473221 1890 | Mutter M6M 8 NF A2-80 Nut DIN 985 - M8 A2
13 4731 23 14 40 | Mutter M6M 5 A2-80 Nut ISO - 4032 - M5 A2-80
14 473221 16 90 | Mutter M6M 6 NF A2-80 Nut DIN 985 - M6
15 416519321 00 | Flatsiftshylsa Connector
16 4165 98564 00| Kabel, RKKB 2x1,5x3000 Cable, RKKB 2x1,5x3000
17 416517071 00 | Kopplingsbox Junction box
18 4762 73 06 57 | Kopplingsplint Terminal block
19 4731 23 16 40 | Mutter M6M 6 A2-80 Hexagon Nut ISO - 4032 - M6 A2-80
20 416512002 80 | Buntband svart, L=170 Self-locking fies black, L=170
21 416521911 00| Buntbandsankare, sjalvhaftande Cable tie clamp
22 4729 83 68 51 | Skruv MF6S-TT 6x16 FZB Bolt MF6S-TT 6x16 FZB
23 416512984 72 | Glodlampa, 5SW Bulb, 5W
24 4165 32508 30| Belysningshdllare Light bracket
25 4165 30450 00| Kontakt m kabel Connector w cable
26 4165 36434 00| Bakljus, LED Rear light, LED
27 4732211290 | Mutter M6M 4 NF A2-80 Nut DIN 985 - M4
28 472523 68 40 | Skruv MéS 6éx 16 A2-80 Bolt ISO 4014 - Mé x 16
29 4723 12 9540 | Skruv MCS 4x 20 A2-70 Bolt ISO 1207 - M4 x 20
30 4734 11 36 09 | Bricka BRB 4,3x 9 A2 Washer ISO 7089 - 4

Eg: nro/ E:riﬂlj gr/ Bendmning Description

11990 BELYSNING, TYSKLAND LIGHTS, GERMANY

1 416526001 00| Belysningstavla vanster, Tyskland Light board LH, Germany
2 4165 25497 00| Belysningstavla hoéger, Tyskland Light board RH, Germany
3 7203307006 | Belysningshdllare, universal Rear light bracket, universal
4 416517071 00 | Kopplingsbox Junction box
5 416519321 00 | Flatsiftshylsa Connector
6 416512002 80 | Buntband svart, L=170 Self-locking ties black, L=170
7 47252372 40 | Skruv MéS éx 25 A2-80 Bolf ISO 4014 - Mé x 25 A2-80
8 47627306 57 | Kopplingsplint Terminal block
9 4734 11 53 49 | Bricka DIN 9021 6,4x18 A2 Washer DIN 9021 - 6.4
10 472523 67 40 | Skruv MéS éx 14 A2-80 Bolt ISO 4014 - Mé x 14 A2-80
11 4732211690 | Mutter M6M 6 NF A2-80 Nut DIN 985 - Mé
12 4734 11 64 49 | Bricka DIN 9021 8,4x24 A2 Washer DIN 9021 - 8.4
13 472524 62 40 | Skruv MéS 8x 55 A2-80 Bolt ISO 4014 - M8 x 55 A2-80
14 4734 11 6409 | Bricka BRB 8,4x 16 A2 Washer ISO 7089- 8 A2
15 473221 18 90 | Mutter M6M 8 NF A2-80 Nut DIN 985 - M8 A2
16 473411 5309 | Bricka BRB 6,4x 12 A2 Washer ISO 7089 - 6
17 4731 23 16 40 | Mutter M6M 6 A2-80 Hexagon Nut ISO - 4032 - M6 A2-80
18 416521911 00| Buntbandsankare, sjdlvhaftande Cable tie clamp
19 416522674 00| Kabel, RKKB 4x1,5x2000 Cable, RKKB 4x1,5x2000
20 416522675 00| Kabel, RKKB 4x1,5x3000 Cable, RKKB 4x1,5x3000
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Pos nr/

Ref No Egrtﬂlj c',"/ Bendmning Description
1200 6 POSITIONSLJUS, FRAM POSITIONS LIGHTS, FRONT
1 4165 25964 00| Positionslampa, vit Position lamp, white
2 4165 25498 00| Glédlampa, 5W S 8,5 Bulb, SW S 8,5
3 4760 49 52 31 | Flatstiftshylsa 90° Connector 90°
4 4731 23 14 40 | Mutter M6M 5 A2-80 Nut ISO - 4032 - M5 A2-80
5 472523 31 40 | Skruv MéS 5x 20 A2-80 Bolt ISO 4014 - M5 x 20
6 416598697 00| Kabel, RKKB 2x1,5x1500 Cable, RKKB 2x1,5x1500
7 416598564 00| Kabel, RKKB 2x1,5x3000 Cable, RKKB 2x1,5x3000
gg? n:)/ Eg:ﬂ'j c';"/ Bendmning Description
1201 & BARVAGNSEL CHASSIS ELECTRIC
1 416517071 00 | Kopplingsbox Junction box
2 476273 06 57 | Kopplingsplint Terminal block
3 47252372 40 | Skruv MéS éx 25 A2-80 Bolt ISO 4014 - Mé x 25 A2-80
4 473221 16 90 | Mutter M6M 6 NF A2-80 Nut DIN 985 - Mé
5 416512983 62 | Stickpropp, 7-pol Plug 7 poles
6 416512176 06 | Kabel, RKKB 5x1,5x5400 Wire, RKKB 5x1,5x5400
7 416598534 00| Kabel, RKKB 5x1,5x5100 Wire, RKKB 5x1,5x5100
ng nrol Eg:ﬂ[{ cr’"/ Bendmning Description
1205 & BELYSNINGSARMAR TAILLIGHT ARMS
1 4165 32514 30| Ljusféaste, kompl Rear light, bracket, cpl
2 4165 32515 30| Belysningsror Rear light tube
3 416532511 30| Belysningsror Rear light tube
4 4721 43 47 40 | Fj&ddrande rérpinne FRP 6x 40 RFS Spring Pin ISO 8752 - 6 x 40 - A2
5 4731 23 2207 | Mutter M6M 12- 8 FZV Nut ISO - 4032 - M12 FZV
6 4725 25 40 57 | Skruv MéS 12x 40- 8.8 FZV Bolt ISO 4014 - M12 x 40-8.8 FZV
7 4734 11 6409 | Bricka BRB 8,4x 16 A2 Washer ISO 7089- 8 A2
8 47322118 90 | Mutter M6M 8 NF A2-80 Nut DIN 985 - M8 A2
9 472524 51 40 | Skruv MéS 8x 20 A2-80 Bolt ISO 4014 - M8 x 20 A2-80
10 4165 32518 30| Ljusféste, kompl Rear light, bracket, cpl
11 500010776 | Krampa, M10x54x75 Clamp, M10x54x75
12 4734 11 7309 | Bricka BRB 10,5x 20 A2 Washer ISO 7089 - 10
13 4732 21 20 90 | Mutter M6M 10 NF A2-80 Nut DIN 985- M10 A2-80
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Pos nr/
Ref No

Detalj nr/
Part No

Bendmning

Description

1261 6

BELYSNING, FRANKRIKE

LIGHTS, FRANCE

4165 32507 30

Nummerskyltplét

Number plate plate

2 416517071 00 | Kopplingsbox Junction box

3 473411 6407 | Bricka BRB 8,4x 16 FZV Washer ISO 7089 - 8

4 473411 5309 | Bricka BRB 6,4x 12 A2 Washer ISO 7089 - 6

5 4734 11 46 09 | Bricka BRB 5,3x 10 A2 Washer ISO 7089 - 5

6 4731 2318 07 | Mutter M6M 8- 8 FZV Nut ISO - 4032 - M8 FZV

7 4731 23 16 40 | Mutter M6M 6 A2-80 Hexagon Nut ISO - 4032 - M6 A2-80
8 473221 1490 | Mutter M6M 5 NF A2-80 Nut DIN 985-M5 NF

9 472524 53 57 | Skruv MéS 8x 25- 8.8 FZV Bolt ISO 4014 - M8 x 25-8.8
10 47252372 40 | Skruv MéS 6x 25 A2-80 Bolt ISO 4014 - Mé x 25 A2-80
11 4725 23 29 40 | Skruv MéS 5x 16 A2-80 Bolt ISO 4014 - M5x 16

12 416532530 00| Fd&ste for varningsljus Bracket for warning light

13 4165 32527 00| Roterande varningsljus Rotating warning light

14 4165 33354 00| Dekal: 25km/h FR Decal: 25km/h FR

15 4762 73 06 57 | Kopplingsplint Terminal block

16 416519321 00 | Flatsiftshylsa Connector

17 4165 32544 00| Kabel, RKKB 2x1,5x 300 Cable, RKKB 2x1,5x 300

18 416532526 00| Glédlampa, 10W Bulb, 10W

19 416535294 00| Kabel, RKKB 2x1,5x 400 Cable, RKKB 2x1,5x 400

20 416535295 00| Kabel, RKKB 4x1,5x500 Cable, RKKB 4x1,5x500

21 473411 64 09 | Bricka BRB 8,4x 16 A2 Washer ISO 7089- 8 A2

22 47322118 90 | Mutter M6M 8 NF A2-80 Nut DIN 985 - M8 A2

23 4725 24 53 40 | Skruv MéS 8x 25 A2-80 Bolf ISO 4014- M8x 25 A2-80
24 4165 33355 40| Dekalfdste Decal bracket

25 416532525 00| Skyltbelysning Number plate light
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Rgf m)/ Egrtﬂlj c',"/ Bendmning Description
12076 LGF-SKYLT SMV-SIGN

1 416519351 00 | LGF-skylt SMV-sign
2 416514677 00 | Fastpldt for LGF-skylt Bracket plate for SMV-sign
3 47252293 40 | Skruv Mé6S 4x 16 A2-80 Bolt ISO 4014-M4x16 A2-80
4 473411 36 09 | Bricka BRB 4,3x 9 A2 Washer ISO 7089 - 4
5 4731 23 12 40 | Mutter M6M 4 A2-80 Hexagon Nut ISO - 4032 - M4
6 472524 51 40 | Skruv Mé6S 8x 20 A2-80 Bolt ISO 4014 - M8 x 20 A2-80
7 473411 64 09 | Bricka BRB 8,4x 16 A2 Washer ISO 7089- 8 A2
8 4731 23 18 40 | Mutter M6M 8 A2-80 Nut ISO - 4032 - M8 A2-80
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11726 HYDRAULSYSTEM $4812 HYDRAULIC SYSTEM $4812
1 416514193 00 | Hydraulcylinder DV, @40/25x200 Hydraulic cylinder DA, @40/25x200
2 416516606 00 | Cylindrisk pinne, @25x77 Parallel pin, @25x77
3 4721 43 83 40 | Fj&ddrande rérpinne FRP 8x 40 RFS Spring pin ISO 8752 8x40 RFS
4 416594417 00| Gummistdloricka, G3/8 Bonded seal, G3/8
5 41651681400 | Rak adapt, 3/8"-1/4" Stright union, 3/8" - 1/4"
6 416514883 00 | Sdslang, L=35 Seed hose, L=35
7 416525215 00| Strypadapt @0,8, 1/4" Restriction union @0,8, 1/4"
8 416591311 00| T-adapt T-union
9 416514196 00| Hydraulslang 1/4, L=700 Hydraulic hose 1/4, L=700
10 41657481400 Handel 1/2" Quick coupling M, 1/2"
11 416580316 00| Gummistdloricka, G1/2 Bonded seal, G1/2
12 416593574 00| Rak adapt, 3/8"-1/4" Stright union, 3/8"1/4"
13 416523812 00| Klammerpar, @16 Tube clamps, @16
14 416522614 00| Tackplatta 26 Covering plate 26
15 416523588 00| Buntband bld, L=368 Cable fie blue, L=368
16 472523 80 40 | Skruv MéS 6x 50 A2-80 Bolt ISO 4014 - Mé x 50 A2-80
17 473411 53 09 | Bricka BRB 6,4x 12 A2 Washer ISO 7089 - 6
18 4731 23 16 40 | Mutter M6M 6 A2-80 Hexagon Nut ISO - 4032 - M6 A2-80
19 4165 14603 00 | Hydraulslang, L=970 Hydraulic hose, L=970
20 4165 33826 00| Hydraulslang, L=7100 Hydraulic hose, L=7100
21 4165 23810 00| Hydraulslang, L=6850 Hydraulic hose, L=6850
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Ref No Egrtﬂlj c',"/ Bendmning Description
1407 O1 HYDRAULIK $4818 HYDRAUKIC $4818

1 416523550 50| Hydraulcylinder DV, @80/40x245 Hydraulic cylinder DA, @80/40x245
2 41651681400 | Rak adapt, 3/8"-1/4" Stright union, 3/8"- 1/4"
3 416525215 00| Strypadapt @0,8, 1/4" Restriction union @0,8, 1/4"
4 416591311 00| T-adapt T-union
5 416594577 00| Rakadapt, 1/4 Stright union, 1/4
6 416591396 00| Backstrypventil, ISO-G1/4 Check valve
7 416579031 00| Adapt, 1/4"-1/4" Stright union, 1/4"-1/4"
8 41651377400 | Hydraulcylinder DV, @32/16x261 Hydraulic cylinder DA, @32/16x261
9 416591814 00| Filterpropp, G1/4 Breathing filter, G1/4
10 4165 84446 00| L-adapt 1/4" L-union 1/4"
11 416522560 50| Hydraulcylinder DDV, @63/32 Hydraulic cylinder DDA, @63/32
12 416593574 00| Rak adapt, 3/8"-1/4" Stright union, 3/8"1/4"
13 416592434 00| Rak adapt, 3/8"-3/8" Stright union, 3/8" - 3/8"
14 4165 9918500| Pilotstyrd backventfil Pilot operated checkvalv
15 4165 23468 50| Membranackumulator 1,41, 5SMPa Membrane accumulator 1,4, 5SMPa
16 416580316 00| Gummistdloricka, G1/2 Bonded seal, G1/2
17 416592438 00| Rak adapt, 1/2"-3/8" Stright union
18 416593968 00| T-adapt T-Union
19 41651798000 | Rak adapt, 1/4"-3/8" Stright union, 1/4" - 3/8"
20 416591077 00| T-adapt T-Union
21 4165 92226 00| Rak adapt Stright union
22 416580750 00| Manometer Pressure gauge
23 416584096 00| Kulventil, ISO-G1/4 Ball valve, ISO-G1/4
24 416577231 00| Rak adapt 1/2"-1/4" Stright union
25 416574814 00| Handel 1/2" Quick coupling M, 1/2"
26 416522080 50| Hydraulcylinder DV, @63/32x245 Hydraulic cylinder DA, @63/32x245
27 416585636 00| L-adapt, 1/4" L-Union, 1/4"
28 416596331 50| Omkastarventil, elstyrd 6/2 Shifter valve, 6/2
29 416592939 00| L-Adapt 3/8"-3/8" L-Union 3/8" - 3/8"
30 416516612 40 | Hydraulslang 1/4, L=4700 Hydraulic hose 1/4, L=4700
31 416598772 00| Hydraulslang 1/4, L=500 Hydraulic hose 1/4, L= 500
32 416593568 00| Hydraulslang, L=1820 Hydraulic hose, L=1820
33 416577329 00| Hydraulslang, L=4540 Hydraulic hose, L=4540
34 416592691 00| Hydraulslang, L=4040 Hydraulic hose, L=4040
35 416524477 00| Buntband natur, L=206 Cable fie, L=206
36 416593755 50| Ackumulatorféste, @155 Accumulator bracket, @155
37 4165 24842 03| Sjalvhaftande list Self adhesive list
38 416523002 00| Dekal: Ackumulator SMPa, S/GB Decal: Accumulator 5SMPa, S/GB
39 416599970 00| Hydraulslang 3/8, L=3900 Hydraulic hose 3/8, L=3900
40 416516606 60 | Hydraulslang 1/4, L=3900 Hydraulic hose 1/4, L=3900
41 4165 23586 00| Buntband gul, L=368 Cable tie yellow, L=368
42 416523589 00| Buntband svart, L=206 Cable fie black, L=206
43 4738 88 7002 | Smorjnippel, CM 6 FZB Grease nipple, CM 6 FZB
44 472523 94 40 | Skruv Mé6S 6x120 A2-80 Bolt ISO 4014 - Mé x 120
45 472523 88 40 | Skruv MéS 6x 90 A2-80 Bolt ISO 4014 - Mé x 90
46 4727 6550 51 | Skruv MVBF 12x 90- 8.8 FZB Bolt ISO 8677-M12x90-8.8 FZB
47 4725 24 49 57 | Skruv Mé6S 8x 16- 8.8 FZV Bolt ISO 4014 - M8 x 16-8.8
48 47252379 40 | Skruv MéS éx 45 A2-80 Bolt ISO 4014 - Mé x 45 A2-80
49 4725 53 80 40 | Skruv MC6S 6x 50 A2-80 Bolt ISO 4762 Mé x 50 A2-80
50 4731 23 16 40 | Mutter M6M 6 A2-80 Hexagon Nut ISO - 4032 - Mé A2-80
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Pos nr/

Ref No Egrtﬂlj c',"/ Bendmning Description
1407 62 HYDRAULIK $4818 HYDRAULIC $4818

51 4731 23 22 40 | Mutter M6M 12 A2-80 Nut ISO - 4032 - M12 A2-80
52 473221 16 90 | Mutter M6M 6 NF A2-80 Nut DIN 985 - Mé
53 4734 11 53 09 | Bricka BRB 6,4x 12 A2 Washer ISO 7089 - 6
54 473411 6407 | Bricka BRB 8,4x 16 FZV Washer ISO 7089 - 8
55 416594417 00| Gummistalbricka, G3/8 Bonded seal, G3/8
56 416594290 00| Klammerpar, @12,7 Tube clamps, @12,7
57 416523812 00| Klammerpar, @16 Tube clamps, @16
58 416522614 00| Tackplatta 26 Covering plate 26
59 41651298301 | Gummistdlbricka, G1/4" Bonded seal, G1/4
60 416522110 00| Hydraulslang 1/4, L=800 Hydraulic hose 1/4, L=800
61 416514632 00 | Hydraulslang, L=1900 Hydraulic hose, L=1900
62 4165 92466 00| Hydraulslang, L=500 Hydraulic hose, L=500
63 416577234 00| Hydraulslang, L=1540 Hydraulic hose, L=1540
64 4165 25485 00| Hydraulslang, L=7400 Hydraulic hose, L=7400
65 4165 15905 00| Hydraulslang, L=5070 Hydraulic hose, L=5070
66 416523588 00| Buntband bld, L=368 Cable tie blue, L=368
67 416531501 00| Klammerpar, @18 Tube clamps, @18
68 472523 83 40 | Skruv MéS 6x 65 A2-80 Bolt ISO 4014 - Mé x 65 A2-80
69 472523 84 40 | Skruv MéS éx 70 A2-80 Bolt ISO 4014 - Mé x 70 A2-80
70 472523 76 40 | Skruv MéS 6x 35 A2-80 Bolt ISO 4014 - Mé x 35 A2-80
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Pos nr/

Ref No Egrtﬂlj c',"/ Bendmning Description

1174 &1 HYDRAULIK $4824 HYDRAULIC $4824
1 4165 23550 50| Hydraulcylinder DV, @&80/40x245 Hydraulic cylinder DA, @80/40x245
2 416591396 00| Backstrypventil, ISO-G1/4 Check valve
3 41651377400 | Hydraulcylinder DV, @32/16x261 Hydraulic cylinder DA, @32/16x261
4 4165 22560 50| Hydraulcylinder DDV, @63/32 Hydraulic cylinder DDA, @63/32
5 416522080 50| Hydraulcylinder DV, @63/32x245 Hydraulic cylinder DA, @63/32x245
6 4165 80750 00| Manometer Pressure gauge
7 41651681400 | Rak adapt, 3/8"-1/4" Stright union, 3/8"- 1/4"
8 4165 2521500| Strypadapt @0,8, 1/4" Restriction union @0,8, 1/4"
9 416591311 00| T-adapt T-union
10 416594577 00| Rakadapt, 1/4 Stright union, 1/4
11 416579031 00| Adapt, 1/4"-1/4" Stright union, 1/4"-1/4"
12 416591814 00| Filterpropp, G1/4 Breathing filter, G1/4
13 416584446 00| L-adapt 1/4" L-union 1/4"
14 416593574 00 Rak adapt, 3/8"-1/4" Stright union, 3/8"-1/4"
15 416592434 00| Rak adapt, 3/8" - 3/8" Stright union, 3/8" - 3/8"
16 416599185 00| Pilotstyrd backventil Pilot operated checkvalv
17 4165 23468 50| Membranackumulator 1,41, 5SMPa Membrane accumulator 1,41, 5SMPa
18 416580316 00| Gummistalbricka, G1/2 Bonded seal, G1/2
19 416592438 00| Rak adapt, 1/2"-3/8" Stright union
20 41651798000 | Rak adapt, 1/4"-3/8" Stright union, 1/4" - 3/8"
21 416591077 00| T-adapt T-Union
22 4165 92226 00| Rak adapt Stright union
23 416577231 00| Rak adapt 1/2"-1/4" Stright union
24 416574814 00| Handel 1/2" Quick coupling M, 1/2"
25 416585636 00| L-adapt, 1/4" L-Union, 1/4"
26 4165 96331- 50| Omkastarventil, elstyrd 6/2 Shifter valve, 6/2
27 416592939 00| L-Adapt 3/8"-3/8" L-Union 3/8" - 3/8"
28 416598772 00| Hydraulslang 1/4, L=500 Hydraulic hose 1/4, L= 500
29 4165 93568 00| Hydraulslang, L=1820 Hydraulic hose, L=1820
30 416577329 00| Hydraulslang, L=4540 Hydraulic hose, L=4540
31 416523588 00| Buntband bld, L=368 Cable fie blue, L=368
32 4165 23586 00| Buntband gul, L=368 Cable fie yellow, L=368
33 416523589 00| Buntband svart, L=206 Cable fie black, L=206
34 416524477 00| Buntband natur, L=206 Cable fie, L=206
35 4165 93755 50| Ackumulatorfaste, @155 Accumulator bracket, @155
36 416524842 03| Sjalvhaftande list Self adhesive list
37 416523002 00| Dekal: Ackumulator 5SMPa, S/GB Decal: Accumulator 5SMPa, S/GB
38 473888 7002 | Smorjnippel, CM 6 FZB Grease nipple, CM 6 FZB
39 41651298301 | Gummistdlbricka, G1/4" Bonded seal, G1/4
40 416522614 00| Tackplatta 26 Covering plate 26
41 416523812 00| Klammerpar, @16 Tube clamps, @16
42 4165 94290 00| Klammerpar, @12,7 Tube clamps, @12,7
43 416594417 00| Gummistdlbricka, G3/8 Bonded seal, G3/8
44 472523 94 40 | Skruv M6S 6x120 A2-80 Bolt ISO 4014 - Mé x 120
45 472523 88 40 | Skruv MéS 6x 90 A2-80 Bolt ISO 4014 - M6 x 90
46 4727 6550 51 | Skruv MVBF 12x 90- 8.8 FZB Bolt ISO 8677-M12x90-8.8 FZB
47 4725 24 49 57 | Skruv MéS 8x 16- 8.8 FZV Bolt ISO 4014 - M8 x 16-8.8
48 4725 53 80 40 | Skruv MC6S 6x 50 A2-80 Bolt ISO 4762 Mé x 50 A2-80
49 472523 83 40 | Skruv MéS 6x 65 A2-80 Bolt ISO 4014 - Mé x 65 A2-80
50 47252379 40 | Skruv MéS 6x 45 A2-80 Bolt ISO 4014 - Mé x 45 A2-80
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Pos nr/

Ref No Egrtﬂlj c',"/ Bendmning Description
1174 62 HYDRAULIK $4824 HYDRAULIC $4824

51 47252376 40 | Skruv MéS 6x 35 A2-80 Bolt ISO 4014 - Mé x 35 A2-80
52 473411 5309 | Bricka BRB 6,4x 12 A2 Washer ISO 7089 - 6
53 473411 6407 | Bricka BRB 8,4x 16 FZV Washer ISO 7089 - 8
54 4731 23 16 40 | Mutter M6M 6 A2-80 Hexagon Nut ISO - 4032 - Mé A2-80
55 4731 23 22 40 | Mutter M6M 12 A2-80 Nut ISO - 4032 - M12 A2-80
56 473221 16 90 | Mutter M6M 6 NF A2-80 Nut DIN 985 - Mé
57 4165 84096 00| Kulventil, ISO-G1/4 Ball valve, ISO-G1/4
58 416522110 00| Hydraulslang 1/4, L=800 Hydraulic hose 1/4, L=800
59 4165 92466 00| Hydraulslang, L=500 Hydraulic hose, L=500
60 416577234 00| Hydraulslang, L=1540 Hydraulic hose, L=1540
61 416514632 00 | Hydraulslang, L=1900 Hydraulic hose, L=1900
62 416578576 00| Hydraulslang, L=8100 Hydraulic hose, L=8100
63 416516612 40 | Hydraulslang 1/4, L=4700 Hydraulic hose 1/4, L=4700
64 416516606 60 | Hydraulslang 1/4, L=3900 Hydraulic hose 1/4, L=3900
65 416593968 00| T-adapt T-Union
66 416596331 50| Omkastarventil, elstyrd 6/2 Shifter valve, 6/2
67 4165 25485 00| Hydraulslang, L=7400 Hydraulic hose, L=7400
68 416592691 00| Hydraulslang, L=4040 Hydraulic hose, L=4040
69 416599970 00| Hydraulslang 3/8, L=3900 Hydraulic hose 3/8, L=3900
70 416531501 00| Klammerpar, @18 Tube clamps, @18
71 472523 84 40 | Skruv MéS éx 70 A2-80 Bolt ISO 4014 - Mé x 70 A2-80
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Pos nr/

Detalj nr/

Ref No Part No Bendmning Description
1062 6 HYDRAULCYLINDER, MELLANPACKER HYDRAULIC CYLINDER, INTERMEDIATE PACKER
1 416514193 00 | Hydraulcylinder DV, @40/25x200 Hydraulic cylinder DA, @40/25x200
2 4165 29023 50| Cylinderrér @40/50 kpl Cylinder jacket @40/50 compl
3 4165 30477 00| Kolv, @40/25 Piston, @40/25
4 416529024 00| Kolvstdng, @25x310,5 Piston rod, @25x310,5
5 416529025 00| Ora, Justerbart Ear, adjustable
) 4165 29026 00| Hylsa, @25,1/36x32 Sleeve, @25,1/36x32
7 47252538 51 | Skruv MéS 12x 35- 8.8 FZB Bolt ISO 4014 - M12 x 35-8.8 FZB
8 416529034 00| Mutter ML6M 18x1,5-4 FZB Nut ML6M 18x1,5-4 FZB
9 4165 24986 00| Styrning, @40/25 Guide, @40/25
10 4165 8640501| Ledlager, @25 Spherical plain bearing, @25
11 4735313811 | Spdrring SgH 42 FZB Circlip DIN 472 - 42 x 1.75
12 4738 88 1001 | Smdrjnippel, AH Mé FZB Grease nipple, AH Mé FZB
13 416518608 00 | Packningssats 3 Sealing kit 3
;g? “:{ PDS"::'H :r/ Benamning Description
10730 PACKER- OCH STABLILISERINGSHJUL PACKER AND STABILIZATION WHEELS
1 4165 21227 52| Hjul kompl 23x8.50-12 PR4 Wheel 23x8.50-12 PR4
2 416521227 51| Hjul kompl 23x8.50-12 PR4 Wheel 23x8.50-12 PR4
3 416521229 00| D&ck 23x8.50-12 PR4 Tyre 23x8.50-12 PR4
4 4165 21226 50| Falg med nav 7.00x12 Rim with hub 7.00x12
5 416593473 00| Z-lamell, Z 007 Z-lamell, Z 007
6 47382206 19 | Kullager 6206-2RS1 Ballbearing 6206-2RS1
7 4165 93470 00| Hylsa, @31/35x64,2 Sleeve, @31/35x64,2
8 4738 23 05 34 | Kullager 6305-2RS1 Ballbearing, 6305-2RS1
9 4165 93469 00| Navkapsel Hadsten nr 928 Hub cap Hadsten no 928
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Pos nr/

Detalj nr/

Ref No Part No Bendmning Description
12226 HYDRAULCYLINDER TILTVINKEL $4818/4824 HYDRAULIC CYLINDER TILT ANGEL S4818/4824
1 416522080 50| Hydraulcylinder DV, @63/32x245 Hydraulic cylinder DA, @63/32x245
2 416586984 00| Packningssats, cyl @63/32 Kit of seals, cyl @63/32
3 416595826 00| Lankdnde, M24x2 Pistong rod end
4 473888 1001 | Smorjnippel, AH Mé FZB Grease nipple, AH Mé FZB
5 416595828 00| Mutter, ML6M 24x2 FZB Nut, ML6M 24x2 FZB
6 4165 86558 00| Styrning, @63/32 Guide, @63/32
7 473531 46 61 | Spdrring AV 58 FZB Retaining ring AV 58 FZB
8 416586550 00| Lasringshalvor for cyl @63 Locking halfs for cyl @63
9 416595825 00| Kolvstdng, @32x343 Piston rod, @32x343
10 416586556 00| Kolv, @63 Piston, @63
11 472526 74 51 | Skruv MéS 20x 50- 8.8 FZB Bolt ISO 4014 - M20 x 50-8.8 FZB
12 4165 86405 02| Ledlager, @30 Spherical plain bearing, @30
13 47353140 11 | Spdrring SgH 47 FZB Circlip DIN 472 - 47 x 1.75
14 416522476 50| Cylinderrér @63/73, kompl Cylinder jacket @63/73, compl
Eg: ﬂ:’/ Dg:'uﬂ ;"/ Bendmning Description
1223 6 HYDRAULCYLINDER PILVINKEL $4818/4824 HYDRAULIC CYLINDER ARROW ANGEL $4818/4824
1 4165 22560 50| Hydraulcylinder DDV, @63/32 Hydraulic cylinder DDA, @63/32
2 416586984 00| Packningssats, cyl @63/32 Kit of seals, cyl @63/32
3 4165 22559 50| Cylinderrér, dubbelt @63/73 Cylinder jacket, double @63/73
4 416595825 00| Kolvsténg, @32x343 Piston rod, @32x343
5 416595828 00| Mutter, ML6M 24x2 FZB Nut, ML6M 24x2 FZB
6 416595826 00| Lank&nde, M24x2 Pistong rod end
7 4165 86405 02| Ledlager, @30 Spherical plain bearing, @30
8 473888 1001 | Smornippel, AH Mé FZB Grease nipple, AH M6 FZB
9 416586558 00| Styrning, @63/32 Guide, @63/32
10 473531 46 61 | Spdrring AV 58 FZB Retaining ring AV 58 FZB
11 416586550 00| Lasringshalvor for cyl @63 Locking halfs for cyl @63
12 472526 74 51 | Skruv MéS 20x 50- 8.8 FZB Bolt ISO 4014 - M20 x 50-8.8 FZB
13 416586556 00| Kolv, @63 Piston, @63
14 47353140 11| Spdring SgH 47 FZB Circlip DIN 472 - 47 x 1.75
15 416522562 50| Kolvstédng @32, kompl Piston rod @32, compl
;gf ﬁg Eg:;:tl‘jigr/ Bendmning Description
1224 6 HYDRAULCYLINDER IHOPFALLNING $4818/4824 HYDRAULIC CYLINDER FOLDING $4818/4824
1 4165 23550 50| Hydraulcylinder DV, @80/40x245 Hydraulic cylinder DA, @80/40x245
2 416593810 00| Packningssats fill cylinder, @80/40 Sealing kit for cylinder, @80/40
3 416523551 50| Cylinderrér @80/90, komplett Cylinder tube @80/90, cpl
4 416593805 00| Kolv, @80/40 Piston, @80/40
5 4165 23553 00| Kolvstéing, @40x343 Piston rod, @40x343
) 4740 441200 | O-ring, OR 39,2x3,0 O-ring, OR 39,2x3,0
7 472526 74 51 | Skruv MéS 20x 50- 8.8 FZB Bolt ISO 4014 - M20 x 50-8.8 FZB
8 416593806 00| Styrning, @80/40 Guide, @80/40
9 416589206 00| Lasringshalvor for cyl @80 Locking ring for cyl @80
10 473531 54 61 | Spdrring AV 75 FZB Retaining ring AV 75 FZB
11 416595826 00| L&nk&nde, M24x2 Pistong rod end
12 416595828 00| Mutter, ML6M 24x2 FZB Nut, ML6M 24x2 FZB
13 416586405 02| Ledlager, @30 Spherical plain bearing, @30
14 473888 1001 | Smorjnippel, AH Mé FZB Grease nipple, AH Mé FZB
15 4735314011 | Spdrring SgH 47 FZB Circlip DIN 472 - 47 x 1.75
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Pos nr/

Detalj nr/

Ref No Part No Bendmning Description
1206 6 HORISONTALLAGESINDIKATOR, $4818/4824 HORISONTAL POSITION INDICATOR $4818/4824
1 4165 25981 00| Horisontall&gesindikering Horisontal position indicator
2 4165 25982 00| U-bygel, Méx74x112 U-clamp, Méx74x112
3 473411 5309 | Bricka BRB 6,4x 12 A2 Washer ISO 7089 - 6
4 4165 25964 00| Positionslampa, vit Position lamp, white
5 416525966 00| Reld 12V 30A Relay 12V 30A
6 416525498 00| Glodlampa, 5W S 8,5 Bulb, 5W § 8,5
7 416525962 00| Induktiv givare (NPN) Inductive sensor (NPN)
8 416525963 00| Givarkabel, L=5000 Sensor cable, L=5000
9 4165 98697 00| Kabel, RKKB 2x1,5x1500 Cable, RKKB 2x1,5x1500
10 4165 20529 00| Kabel RKUB 1x1,5, L=200 Cable RKUB 1x1,5, L=200
11 416519338 60 | Flatsiftshysla réd, 6,3mm Receptacle red, 6,3mm
12 4731 23 14 40 | Mutter M6M 5 A2-80 Nut ISO - 4032 - M5 A2-80
13 4723 1329 40 | Skruv MCS 5x 16 A2-70 Bolt ISO 1207 - M5 x 16 A2-70
14 473221 16 90 | Mutter M6M 6 NF A2-80 Nut DIN 985 - Mé
15 416525983 50| Horisontalgivarfaste Horisontal sensor bracket
16 4165 25984 50| Styrskena Guide rail
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;‘e’f ﬁ[_)/ Eg:ﬂ'j c',"/ Bendmning Description
STANKSKARMAR FOR S4812-4824, PLAST MUDGUARDS FOR $4812-4824, PLASTIC |
ISR RO | N SRl A e
420/85-34 420/85-34
1 4165 24940 00| Stanksk&rmar, spridare Mud guards, spreader
2 416525190 00| Stankskydd kompl sats Mudflaps compl kit
3 4165 24938 40| Skdrmfdaste, vénster Mudguard bracket, LH
4 4165 24937 40| Skarmfdaste, hdger Mudguard bracket, RH
5 4165 24936 00| Stanksk&rm, plast Mudguard, plastic
6 41651118838 | U-bygel, M8x35x55 U-clamp, M8x35x55
7 416521450 00| Skyddplugg, @35 Protective cap, @35
8 416523554 00| Lankskruv, M10x110 Eye bolf, M10x110
9 473411 73 09 | Bricka BRB 10,5x 20 A2 Washer ISO 7089 - 10
10 47322120 90 | Mutter M6M 10 NF A2-80 Nut DIN 985- M10 A2-80
11 47252518 57 | Skruv MéS 10x140- 8.8 FZV Bolt ISO 4014 - M10 x 140- 8.8
12 473221 18 90 | Mutter M6M 8 NF A2-80 Nut DIN 985 - M8 A2
13 4165 24943 00| Dubbelbricka, 70x25x3 Double washer, 70x25x3
14 416525182 00| Stankskydd Mudguard
15 4731 23 16 40 | Mutter M6M 6 A2-80 Hexagon Nut ISO - 4032 - Mé A2-80
16 473411 53 09 | Bricka BRB 6,4x 12 A2 Washer ISO 7089 - 6
17 4727 63 70 40 | Skruv MVBF 6x 20 A2 Bolt ISO 8677-Méx20
18 416525189 00 Aluminium profil Aluminium profile
19 4729 53 44 40 | Skruv RTS ST4,2x16 A2 Screw SO 14585-ST4,2x16 A2
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Roing  |panna Bendmning Description
1181 & STANKSKARMAR, PLAT MUDGUARDS, SHEET METALL

FOR HJUL: 600/55-26.5 OCH 800/40-26.5

FOR WHEEL: 600/55-26.5 AND 800/40-26.5

4165 98692 00

Stanksk&rmar S4012-4020, standard

Mudguards $4012-4020, standard

2 416522950 00| Sténkskdrmar $4024, standard Mudguards $4024, standard
3 4165 98690 40| Sidoplat, hoger Side plate, RH

4 416598761 40| Sidopldat, vénster Side plate, LH

5 416598691 40| Overpldt, h & v Upper plate, RH & LH

6 4165 99725 40| Stag sténkskéarm, héger Stay mudguard, RH

7 4165 99724 40| Stag sté&nkskarm, vanster Stay mudguard, LH

8 472524 93 57 | Skruv MéS 10x 25- 8.8 FZV Bolt ISO 4014 - M10 x 25

9 47252491 57 | Skruv MéS 10x 20- 8.8 FZV Bolt ISO 4014 - M10 x 20

10 472524 9557 | Skruv MéS 10x 30- 8.8 FZV Bolt ISO 4014 - M10 x 30 FZV
11 472523 67 40 | Skruv MéS éx 14 A2-80 Bolt ISO 4014 - M6 x 14 A2-80
12 4734 11 73 07 | Bricka BRB 10,5x 20 FZV Washer ISO 7089 - 10

13 473411 53 09 | Bricka BRB 6,4x 12 A2 Washer ISO 7089 - 6

14 4731 23 2007 | Mutter Mé6M 10- 8 FZV Nut ISO - 4032 - M10 FZV

15 4731 23 16 40 | Mutter M6M 6 A2-80 Hexagon Nut ISO - 4032 - Mé A2-80
16 416522951 40| Sidoplat, hbger Side plate, RH

17 416522952 40| Sidopldat, vanster Side plate, LH

18 4165 22953 40| Stag sténkskdrm, hdger Stay mudguard, RH

19 4165 22954 40| Stag sténkskarm, vanster Stay mudguard, LH
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Pos nr/

Detalj nr/

Ref No Part No Bendmning Description
1182 & HJULSKRAPA STANDARD CHASSI WHEEL SCRAPER STANDARD CHASSIS
For hjul: 600/55-26.5, 800/40-26.5 For wheels: 600/55-26.5, 800/40-26.5
1 416522770 01| Hjulskrapa $4812/4820 Whell scraper SS4812/4820
2 4165 22770 02| Hjulskarapa S4818/4824 Wheel scraper $4818/4824
3 416522771 30| Hjulskraparbalk, S4012-4024 Wheel scraper beam, S4012-4024
4 416598687 30| Tryckskena, I&ng Pressure plate, long
5 416516716 00 | Gummiskrapa Rubber scraper
6 41651671800 | Tryckplatta, sned Pressure plate
7 473411 73 07 | Bricka BRB 10,5x 20 FZV Washer ISO 7089 - 10
8 47341178 07 | Bricka BRB 13x 24 FZV Washer ISO 7089 - 12
9 47252501 57 | Skruv MéS 10x 50- 8.8 FZV Bolt ISO 4014 - M10 x 50
10 472525 54 57 | Skruv MéS 12x110- 8.8 FZV Bolt ISO 4014 - M12x 110-8.8
11 472525 38 57 | Skruv MéS 12x 35- 8.8 FZV Bolt ISO 4014 - M12 x 35-8.8
12 47322120 90 | Mutter M6M 10 NF A2-80 Nut DIN 985- M10 A2-80
13 4732 21 22 90 | Mutter M6M 12 NF A2-80 Nut DIN 985 - M12
14 4731 23 22 07 | Mutter M6M 12- 8 FZV Nut ISO - 4032 - M12 FZV
RefNo  |pariNo Benéimning Descripion
11836 For ol B00/45-30.5, 470/85-34 For whoels: 300/45-30.5. 420,85 34
1 416521977 00| Hjulskrapa $4824 hdgt chassi, kompl Wheel scraper $4824 high chassie, cpl
2 416598687 30| Tryckskena, lang Pressure plate, long
3 416516716 00 | Gummiskrapa Rubber scraper
4 41651671800 | Tryckplatta, sned Pressure plate
5 4165 22496 30| Avskraparbalk, vénster Scraper beam, LH
6 4165 22495 30| Avskraparbalk, héger Scraper beam, RH
7 416522796 30| Bricka Washer
8 473411 7307 | Bricka BRB 10,5x 20 FZV Washer ISO 7089 - 10
9 47341178 07 | Bricka BRB 13x 24 FZV Washer ISO 7089 - 12
10 47341178 09 | Bricka BRB 13x 24 A2 Washer ISO 7089 - 12
11 47252501 57 | Skruv MéS 10x 50- 8.8 FZV Bolt ISO 4014 - M10 x 50
12 472525 54 57 | Skruv Mé6S 12x110- 8.8 FZV Bolt ISO 4014 - M12x 110-8.8
13 472525 50 45| Skruv MéS 12x 90 A2-80 Bolt ISO 4017-M12x 90 A2-80
14 472525 56 57 | Skruv MéS 12x120- 8.8 FZV Bolt ISO 4014- M12-120
15 47322120 90 | Mutter M6M 10 NF A2-80 Nut DIN 985- M10 A2-80
16 473221 2290 | Mutter M6M 12 NF A2-80 Nut DIN 985 - M12
17 4731 23 22 40 | Mutter M6M 12 A2-80 Nut ISO - 4032 - M12 A2-80
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Pos nr/

Detalj nr/

Ref No Part No Bendmning Description
1184 6 VAGUTRUSTNING, KOMPLETT SCALE KIT, COMPLETE
1 416531430 02| Vagutrustning S, Overum Scale kit S, Overum
2 416531430 04| Vagutrustning S, Kongskilde Scale kit S, Kongskilde
;gf n:{ Eg:ﬂlj c’,"/ Bendmning Description
1184 6 VAGUTRUSTNING SCALE KIT
1 416530781 00| Hangvag Scale
2 416531500 00| Vagvaska med inredning Scale case with inlay
3 416531509 00| Provtagningspdse Callibration bag
4 416531512 00| Dekal: OVERUM, h=19,5 Decal: OVERUM, h=19,5
5 416531523 00| Dekal: KONGSKILDE, h=14,2 Decal: KONGSKILDE, h=14,2
6 416531502 50| Vagfaste, S&FD Scale bracket, S&FD
7 473411 64 09 | Bricka BRB 8,4x 16 A2 Washer ISO 7089- 8 A2
8 4732 41 18 40 | Mutter VM 8 A2 Nut DIN 315-M8
9 4734117809 | Bricka BRB 13x 24 A2 Washer ISO 7089 - 12
10 4727 64 53 40 | Skruv MVBF 8x 25 A2 Bolt ISO 8677-M8x25
11 4165 33743 00| Lufttrycksmdtare Alr pressure gauge
12 472523 27 40 | Skruv MéS 5x 12 A2-80 Bolt ISO 4014 - M5 x 12 A2-80
13 4731 23 14 40 | Mutter M6M 5 A2-80 Nut ISO - 4032 - M5 A2-80
14 416531561 00| Monteringsanvisning VAagsats S Assembly instructions Scale kit S
15 4165 68007 05 | Quick Guide S SE Quick Guide S SE
16 4165 68007 07 | Quick Guide S Hydro SE Quick Guide S Hydro SE
;‘e’f ﬂg Eg:ﬂ'j c:"/ Bendmning Description
11850 MATARVALSINSATSER REDUCING INSERTS
1 416518848 00 | Matarvalsinsatser for micogranulat Reducing inserts for micro granulate
2 416513482 00 | Gummisk&rm Rubber screen
3 416511163 33 | Matarvalsinsats, vanster Reducing insert, LH
4 416511163 32 | Matarvalsinsats, hdger Reducing insert, RH
;g? “L/ Eg:fﬂ ;"/ Bendmning Description
1065 O RENSVERKTYG FOR MATARVALSER CLEANER FOR FEED ROLLERS
1 416511902 28 | Rensverktyg, kompl Cleaning tool, cpl
2 41651118503 | Rensplatta Cleaner plate
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Pos nr/

Ref No Egrtﬂlj c',"/ Bendmning Description
1709 6 DEKALER DECALS

1 416535362 00| Dekal: S 4812, h=55 Decal: § 4812, h=55

2 416535363 00| Dekal: S 4818, h=55 Decal: § 4818, h=55

3 416535365 00| Dekal: S 4824, h=55 Decal: S 4824, h=55

4 4165 25375 00| Dekal: Maxbelastning ddck S4012 Decal: Max load tyres S4012

5 416525376 00| Dekal: Maxbelastning ddck S4020 Decal: Max load tyres S4020

6 4165 25377 00| Dekal: Maxbelastning ddck S4024 Decal: Max load tyres S4024

7 4165 33398 00| Dekal: Fargmarkning S -14 Decal: Colour marking S -14

8 41651715400 | Dekal: Kilremsjustering Decal: Belt adjusment

9 41651712000 | Dekal: 540 rpm Decal: 540 rpm

10 416599988 00| Dekal: 700 rom Decal: 700 rpm

11 416520649 00| Dekal: 825 rom Decal: 825 rpm

12 416517124 00 | Dekal: 1000 rpm Decal: 1000 rpm

13 416533533 00| Dekal: Reduktionsvéxel 1:2 Decal: Reduction gear 1:2

14 4165 34057 00| Dekal: K-PLUS HYDRO, h=42 Decal: K-PLUS HYDRO, h=42

15 416514930 00 | Dekal: Starfinstruktion Decal: Start instuction

16 416598301 00| Dekal: Arbetsomréde Decal: Stay a safe distance from the machine
17 416525073 00| Dekal: Varning kldmrisk Decal: Warning risk of crushing

18 416599104 00| Dekal: Transportlds Sticker: Transport locking

19 4165 33469 00| Dekal: Varning Arbetsomrdde Decal: Warning Work area
20 4165 33479 00| Dekal: Varning Stéing av motor Decal: Warning Shut off engine
21 4165 33466 00| Dekal: Horselskydd maste anvandas Decal: Ear protection must be used
22 4165 98300 00| Dekal: Hogt oljetryck Decal: High pressure fluid-injection into body
23 416599101 00| Dekal: L&s instruktionsboken Decal: Read instruction manual
24 4165 33472 00| Dekal: Varning Figderbelastade delar Decal: Warning Lever is spring loaded
25 4165 33467 00| Dekal: Varning Klamrisk Decal: Warning Risk of crushing
26 416595076 00| Dekal: Lyftpunkt Decal: Liffing point
27 4165 33465 00| Dekal: Varning rem/kedje transmission Decal: Warning belt/chain drive
28 416533520 00| Dekal: Ogonskydd méste anvandas Decal: Eye protection must be used
29 416525412 00| Dekal: 25 km/h Decal: 25 km/h
30 4165 33354 00| Dekal: 25km/h FR Decal: 25km/h FR
31 416597077 00| Reflex Reflex
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Pos nr/

Detalj nr/

Ref No Part No Bendmning Description
1711 KK 35282| DEKALER DECALS
1 416535283 00| Dekal: WING JET, vanster Decal: WING JET, LH
2 4165 35287 00| Dekal: WING JET, hoger Decal: WING JET, RH
3 4165 35368 00| Dekal: KONGSKILDE, h=55 (bak) Decal: KONGSKILDE, h=55 (rear)
4 4165 35367 00| Dekal: KONGSKILDE, h=55 (front) Decal: KONGSKILDE, h=55 (front)
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4165 68010 58 - 2019-01-10

You can always find the latest version of the manuals at www.kongskilde.com



